
PARTS BOOK 
SPS/E-BS1202 Series 
SPS/E-BR1 202 Series 
Electronically Contro lled 

Button Sewing Machine 

(Direct Drive Type) 

PME-130121 

SunStar CO., LTD. 



Information 
A. Par ts Book -=?-~ 

St ructure of Part Book 

---• --- ~1 __ _ ~l~Bed & Machine Body Mechanisn 

l.i,JJl~c Q I .2J ~ft ~!>t 

0 

(D :-E.f·J.ll ~ 2~ 5:!~ 

Unique code by mechanism 
(2) : E.1-J.ll ~ J2 ~ ~ ~ 

Unique name by mechanism 
@ : E.1-J.ll .r 

Exp lode view 
© Ref .No:.uf.§.~ Jl~ ~~ tt!~ 

3 

Uni que identification number by part 
®Parts No . :Jl~ Xii~ 5:!~ 

Unique Product code 
Ex) T~ Code Category 

:;i .. :c: -re 01-030C-1230 Old part 

AS-000000-00 

~ ¥¾ GP-000000- 00 New Part 

EP-000000-00 

@ 5 ® 

..... , .. 
, ... ·-•Po..-

... i,...n-­.... J-

..... -·.-­...... .,.-

•-•U • ---
•~ . :---....., , ;.:~ 
_ , • ..i•--.-

----•----
_, ..... _ _ ... ., 
__ , 

L •• • tao-

._ .. _ -~­- ... -

7 

. . -

, .. ._ ... . .. .... . 
r ... . , ",. ...... , ---~-

tt t. • • •!•'t -

.t1, • ., .;: ...... 

• , . 1,11 .. ,s 

., ..... , . -· ..... ,._ 

.... ·­........ 

" "' •• ·n ..... , .. 

1; ,- .., _ 
.... '"' . 
,~ .... . .. . 

..... • •-- • • • •-•• •-lll"'i - ---•--••• • • • _._.,.._ ..... . ....... __ _.. .... n...._ .. _.-. .. , •••. 

0 

®Not e:~XI Afg,1- .±E71 ~ Dll.2. 

8 (D 

!i ~n!ilta-;) 

Refers to notice and memo 
0 ~ ~ : .uf.§..9.I 2 ~ ~~ 

Name of Par t:Unique name of parts 
® Q'ty :.uf .§..9.I =r~ 

The number of par ts 
®Assemb ly no. :~(*il.) .uf.§..9.I ~~ tt!~ 

Unique identi fication number by set part 

t:tJ.:iJ. 
remarks 

3S.0!!) iif~ 
Set parts 

7J,1~ iif~ 
Instrumenta l parts 

tPI~ n:f~ 
Electrica l par ts From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Warning 

1. ~011 ~~ .Iii-.!§.~ 7TI~ ;f:'i;J Al ~Hf~ l!}~ !E~ ~D* ~aJ:01 ~.-\J~ ? ~Ol 
"8ll rg- l!} :§.. ol] 1:fl ~ ?~ Al oJl ~ .£: ¾~ ..Q..,£. 1R° T ~ o] 7}~ 'f)-y tj-. 

2. ~ ~A}~ Parts Book..Q...£. ~ ~ ~ ~..Q..E...£. u) if~£ .A}% ¾ 7}-;-y tj-. 

3 . .A}~ Oll.31 ~ 01 .A}0J:0 l ~7a ~ ?£ ~~Yt:1-. 

1. The parts classified as ass'y items may cause damage to the machine or bad sewing 

when they are separately assembled. Hence, when they are ordered, they can be 

purchased as ass 'y items only. 

2. This is a parts book. It cannot be used as a manual. 

3. Parts are Subject to change in Design Without Prior Notice. 

Note 

- ~!::El- ~l¾~ ¥¾~ 0 1-i!ll ~Ef1-J!?~!i!.. ~~"6}-Al<>l ~~~ T ~~Yt:l-. 
http://www.sunstarcs.com 

• 7}-~¥1 ~~~l'--l-c ~!::14 .¥.'€[ -"l- 0 1§-oJl ~-.:i.~+ l!}_.8..-q} ¥¾~ ~~~ T ~~qc}-, 

• ¥¾¥!-cl-~~¥!-cl-~?%~ t;J~oJl-"-1 -¥-¾'ti~~ ~~Ti3J=g ~~"6}-0:} ~-~"6}-All"f! ~?7}- ~yq-, 
. -¥-¾'ti~~ ~.§.Al~ 1-1-- 3Il-*~ ~~~ ~~"6}-AlJl '-l-%"6}-~ 7l¾g ?:)~"6}-01 ~~"6}-Al\1 

~ta- 71¾~1 liJ-:;i:.~% ~~Hr 4- ~~Yt:l-. 

• lil-2::~~ ¥!-7-ll~.?.. -=r-~£l<>l ~E-oi ¥!-7-ll~ ~Jl ~t:l-1?! -¥-¾ ~"7lil· %0 1~1..lt:J-. 

• You can make an order for the parts of Sunstar machine to connect internet address. 

http://www.sunstarcs.com 

· You can request for parts you want after login if you are a registered member. 

• In parts Management - Order Management - Order Registration entry, 

you can place an order by entering the part number and quantity. 

• If you don't know the parts number, click the parts book menu bar. 

In a download list, you can read parts book by searching model you use. 

• This parts book is classified by the mechanism, therefore you can find part easily. From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Button S/M Model/ 8~Kg0f §JI 2~ 

SPS/E-8• 1202-01 

Sunstar Pattern Syst:-r 
fl~Ef iill'a Al~'!II :.J 
Series 
Al2.I~ 

Name of Bar Tacking Sewing Machine 

1::1~~ ~~71~ 

S : Shuttle Hook 

R : Rotary Hook 

Button Type * £ ,1~ 
01 : Small-Size Button, Standard 

Wiper Type 

(71,1~ 2~0lltl~ I ~~ 8~%) 
02 : Large-Size Button, Standard 

Wiper Type 

(71-i1~ 2~01ni~. CH~ £!-~%) 
03: Small & Large Size Button, 

Wiper Type 

{~ail~0I=-~ 2~0lltl~, ~~ ~ 
CJI~ 8~*) 

NOTE : Parts are Subject to change in Design Without Prior Notice. 

1. ~otJ ~"t! JJl-:!§.e ,a11 ~~ Al ~-w-~ Dk!:- !Ee ~* 1!-i9=0l ~.f• -=r ~01 811-rs- Dl-:§.otJ tJl"t! * 
AlotJ-e ~ i-~.Q.£."H" =r1°1 7Hr-ltl.Jt:l-. 

2. ~ af~l--e Parts Book.Q.£- ~~£1~.Q.E.£. uUff~£. A}¾ *7}1-1.Jt:l-. 

1. The parts classified as ass'y items may cause damage to the machine or bad sewing when they are 

separately assembled. Hence, when they are ordered, they can be purchased as ass'y items only. 

2. This is a parts book. It cannot be used as a manual. From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



CONTENTS 
.5:!. -, 

A 
B 

Cl 
C2 
D 

E 
F 
G 
H 
I 
J 
K 
L 
M 

N 

Machine Body Mechanism 
~¥ ~ 21~ t!.1-7-11 
Upper Shaft Mechanism 
~~ t!.1-7-11 
Lower Shaft Mechanism 
t;~~ t!.1-7-11 (BS) 

Lower Shaft Mechanism 
t;~~ t!.1-7-11 (BR) 
Presser Plate Mechanism 
~a--l!.l-~7-11 

•...................................................................................... 

•· ..................................................................................... . 
•· ......................................... ········· ................................... . 
•· ..................................................................................... . 

•·· ................................................................................ . 
Thread Release & Thread Tension Mechanism •····· ...................................................... . 
~ ~~71 ~ ~~~ ~J.11 
Wiper Mechanism 2.~01 Ill ~ J.11 • •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• 

Thread Trimmer Mechanism 
A~~ ~7-11 

•.................................................................................. 
X-Y Mechanism 
X-Y ~J.11 

•·· ............................................................................................. . 
Button Clamp Mechanism 
~~ ~~.!!. ~7-11 
Lubrication Mechanism 
El:% ~J.11 

--.................................................................................... . 
•··· ................................................................................... . 

Table & Thread Stand Mechanism •····· ..................................................................... . 
EIIOI'§" ~ ~IIff~OI ~7-11 
Accessories Mechanism 
Q!J Ail A~ 2.1 ~ J.11 

•....................................................................................... 

6 

10 

14 

16 

18 

20 

22 

24 

28 

30 

34 

36 

38 

Control Box Mechanism 

ti.§.~ tat~ ~J.11 

Operation Box Mechanism 
.2.Itl~IOI~ tat~ ~J.11 

•··· ....................................... · ........... · ........ ....................... 40 

Index 
~'=:II~ 

•················ ...... ........... ...... ........... ................................... 44 

•·············· ... ................ ... .............. ...................... .............. ................... 46 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



11 

Arm, Bed & Machine Body Mechanism 

¥¥ ~ £1~ ~7-11 

( 

/ 
/ 

16 

, -----~--1 I 55 

44 : ~ : I 53 
47 

: 52 - J 59 

I 65 6: 56 

·~-!
' o 45 

- ~ 4 : . /l ' 
' 62 I 51---!--@ - ,,,...,59 

,½, 4 57 
60<aiu "I. 

' ~63 

) 

r 

69 

~-767 
I 74 I 

I 73 I 
75 

72 

I 
I 
I 
I 
i 

89 

l _,,,....__ __ 
~ '-. ·-. > 

-----~ 17 

) 9 11 

. / ~ 
_,,,.· ' . £ 

12 • • 0 

13 • • L,,·) 

~ 
29 

21 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. Name of Parts :a: ~ 

Q'ty Applied 

No. 
Note i5" Period BS BR 

A- 1 AS- 008563- 00 Arm. Bed fil. tiil.:.(2) 1Set -
A-2 AS- 008571 - 00 Arm. Bed fil. tillc:(::,:) - tSet 

A- 4 CMB- LA000700 Face Plate ~El t 1 

A- 5 CMB-FC000301 Face Plate Gasket ei~:,~ ..... ~ 1 t Mar.08.12 

A- 6 OSC- BFOO 1000 Screw( 11 /64 ·n=40) i/1/L.fAI 3 7 

A-7 OPK- CB000201 Rubber Cao For Face Plate ~~j}~OPH t t 

A- 8 CMB- L0000200 Caution Sticker ~Lil::'.:::El:i11 1 t 

A- 9 CMB- LA000800 T ake- uo Lever Cover ~'-Pl:i11"1 1 t 

A- 10 OSC- BJ000300 Screw(9/64 ·n=40) €f:ill~f'-1Af(.lj<) 1 t 

A- 11 DSC- BJ000200 Screw(11 /64"n=40) 5:ill~f~XI :;J,~L.fAI 14 14 

A- 12 CMB- LB000300 Bed Cover(R) lljj C: :ilj tfj ( 'i<) 1 1 

A-13 CMB- FC000500 Bed Cover Gasket(R) t!llc:;,,~;pf ..... ~('i<l 1 1 

A- 14 CMB- LB000200 Bed Cover(L) lljjC:;iljtfj(~) 1 1 

A- 15 CMB- FC000400 Bed Cover Gaske1(L) tfllC:;,.jtfj7fA~(~) 1 1 

A- 16 OPK- CB000500 Oil Tank Rubber Cao 2~~3.2-'f.OPH 1 1 

A- 17 AMB- PS000800 Thread Guide With Three Holes •11-i'~~~ol(a:l 1Set 1Set 

A- 18 CMB- HK000101 Tread Guide(L) ~E)~~OI(~) 1 1 Oec.19. t 1 

A- 19 OSC-BAOOO 100 Screw(9/64 ·n=40) i/1/L.fAI 3 3 

A- 20 CMB- HK000501 Thread Gu1de(R) ~~~OI t t Oec .19.1 t 

A- 21 CMB- HKOO 1200 Arm Thread Guide Ass'y offil~~LJl~Ol(a:) 1 t 

A-22 CMB-HK000400 Thread Gu1de(L) ~~LJl(81) 1 t 

A- 29 OPK- CB000101 M Rubber Cap(L) :;J,'f-OPH(CII) 1 1 

A- 30 OPK- CB000801 Arm Upper Part Rubber Cap O~fil ~1r!, j}~ DPH t 1 Aug.22. t 1 

A- 31 OPK- CB000300 Needle Bar Rubber Cap ~ft CII 2-'f. opH t t 

A- 32 OPK- CBOOO 101 Rubber Cao(L) 2-'f.oPH(CII) 4 4 

A- 33 OPK- CB000700 Rubber Cap(S) :;J,'f-OPH(~) 4 4 

A- 34 CMB- FOOOO 100 Bed Rubber bl£ 11~ 1 1 

A-35 DPK- CAOOOtOO Robber Cap 2~ apH 4 4 

A- 36 CM8- LD001300 Model St1cker(01) £'ill AEj :ili(01) 1 -
A- 37 GP- 017547- 00 Model Sticker(02) £'ill AEj:i1i(02) 1 -
A- 38 GP- 017548- 00 Model St1cker(03) £'ill AEj:ili(03) 1 -
A- 39 CM8- L0001100 Model St1cker(01) £'ill AEj:ili(01) - 1 

A-40 GP- 017544-00 Model St1cker(02) £<;!! AEj7i(02) - t 

A- 41 GP- 017545-00 Model St1cker(03) £'ill AEj7i(03) - 1 

A- 42 PTC- AH000100 Cable Holder(7N) '1I0lfl &Ci(?N) 3 3 

A- 43 CMB- LA000500 Too Cover ~~~ 1 t 

A- 44 ABW-PS000301 Bobbin Winder Ass·y ~~/71(2) tSet 1Set Oc1.05. 12 

A- 45 ABW- PS000201 Bobbin Winder Base ~~/71 t!IIOIA(2) 1Set t Set Feb.17 .12 

A- 46 CBW-KZ000200 Bobbin Winder Shal t ~~71 'i'~~ I I 

A- 47 PSC- CB000200 Screw(M4) i/1/L.fAI 1 1 

A-48 CBW-CPOOO 100 Bobbin Winder ~~71 ~~ ifcl I I 

A- 49 OSC- CB000300 Screw(11 / 64" n=40) i/1/L.fAI 2 2 

A-50 CBW-FA000100 Bobbin Winder Action Ring ~~71 ~~~ 1 1 

A- 51 CBW-FA000200 Bobbin Winder Shaft Rubber Ring ~~71 'i'~~ 2-'f.~ t t 

A- 52 CBW-CMOOO 1 00 Bobbin Winder Lever 1,1~71 211"1 t 1 

A-53 CBW-BJ000200 Bobbin Winder Ad1usting Plate ~~71 ::::~e 1 1 

A- 54 OSC- BFOO 1800 Screw(1/8"n=40) 111'-I l,JL.fAI 1 1 

A-55 DWS- AA000200 Washer 2fA1 I 1 

A- 56 CBW-KCOOO t 00 Bobbin Winoer Lever Shalt ~~71 211~, ~ t I 

A-57 CBW-OZOOO 100 Bobbin Winoer Adjusting Cam ~b'7I 2~ ~ 1 1 

A-58 PSC-AC000200 Screw(M4 XPO. 7) '!1JL.fAf 1 1 

A-59 PSR- AC000200 E- Ring(ct,5) E-~(MJ~ 5) 2 2 

A-60 CBW-BJ000100 Bobbin Winder Action Plate ~b'7I ~~El 1 1 

A- 61 CBW-BA000301 Bobbin Winder Action Body ~~71 ~~-<I 1 t Ocl.05. 12 

A- 62 OWS-AA000400 Washer 2fA1 2 2 

A-63 OSP-AB000100 Bobbin Winder Spring ~~71 ~~ All~ t t 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Arm, Bed & Machine Body Mechanism 

¥¥ ~ .2.1~ -E!-l-11 

,--------7 
I 1'~~ , 44 5 ' 

47 I 
52 - ->59 ' 

65 6: 6 i 

~

- ' 
.. 45 1' 

- ~ 4 /1 ' ' 

51
~ -~ 

6

~58 i 
60cfp 4 57 : 

I ~63 I 

/ 

( 
I 

16 ! 
· 0 I 

) '( 11 i 
/ ~ ' _/ £ • I 

12 • • 
0 

• ! 
13 • • i,,-_) 

21 

74 
73 

75 

72 

I 
I 
I 
I 
I 

~ 
29 

91 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. Note Name of Parts n ~ 

Q'ty Assembly 

No. = BS BR No. 

A- 64 CBW-BH000 100 Bobbin Slapper !r.~ ~5'..iil 1 1 

A- 65 DSC- BF00l 700 Screw 'le)l-fAf 5 5 

A-66 CBW-BN000100 Bobbin Stand ~~ ~'c!!E. 1 1 

A-67 CMB-NB000100 Bobbin Winder Mes ~HPI DII~ 1 1 

A- 68 DSC-BC000200 Screw( 1 / S"n: 40) ~~O{\~ ~~ 3,:~qA~ 2 2 

A-69 AMB- PS000301 Thread Tension Adjusting Ass'y ~~71 {J~~ ~ ~~;i;l(3.:) 1Set 1Set 

A- 70 CMB-HM000 1 00 Thread Tension Adjusting Shaft ~~Pl~~~ 3'.~ ~ 1 1 

A-71 CMB- HK001000 Thread Guide Plate ~ ~Lil~ t 1 

A-72 CTA- HL000100 Thread Tension Disk ~ ~NI ~Al 2 2 

A- 73 DSP- BA000300 Thread Tension Spring ~~~ _z~ A.!!_'5 1 t 

A-74 CTA-BJ000100 Thread Tension Spring Steppe, ~~~ 2~ ~.!!.'a ~£Iii 1 1 

A-75 CTA- BD000200 Spring Cover ~.!.!.'eJ ,jHj 1 1 

A-76 DSN- CD000 100 Thread Tension Nut ~~~~~~Li~ 1 1 

A- 77 DSN-AA000700 Nut( 15/64 "n:28) ~~~ ~~ ~ L1E 1 1 

A- 78 AMB- PS000100 Safety Plate Ass'y ~~~(3'.) 1Set 1Set 

A- 79 CMB- BJ000100 Safety Plate ~~& 1 1 

A- 80 CMB- BB000100 Safety Plate Bracket ~ti~ t='2~~ 1 1 

A-81 CMB- BG000100 Safety Plate Holder ~~l!f . Ci 1 1 

A-82 DSC- FA000100 Safety Plate Hinge Screw ~~l!f \:)LfAf 1 1 

A-83 DSN-AA000300 Nut(3/16" n:28) Li.§. 3 3 

A-84 DWS-AA000400 Washer 2fA1 1 1 

A-85 DSP-AC000 1 00 Safety Plate Spring ~~~ All ia 1 1 

A-86 DSC- HD000 t 00 Safety Plate Spring Hook ~~-E.t A ll~ ~OI 1 1 

A-87 DSN-AA000200 Nut(3/16"n:28) Li E t 1 

A- 88 CMB- LA000600 Belt Cover 2.Ej;,j>ij 1 1 

A-89 DSC-BF00 11 00 Screw(11 /64 "n:40) 'leJLfAf 7 7 

A- 90 CMB-LA000900 X- Driving Motor Cover X ,'-* 2.Ej ,j Hj 1 1 

A-91 CMB-LB00l 800 Side Cover 'fl';'-~ - 1 

A- 92 CMB- FC001200 Side Cover Gasket ~ff~ /~A~ - 1 

A- 93 DSC- BF00 1200 Screw(l 1/64"' n:40) ;,fof~OI l-fAf 6 6 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



22 

21 

20 

22 

Upper Shaft Mechanism 

~~ BJ.II 

23 

-~ -
~ 64 

~ ! 
! 

\ .. , 
·· ....... 

.............. 
·,. 

............ 
·-....... 

........ .....__,......· 
/ _.,,. 

/ 

1 / 
✓-

,,,,,,-
/ 

--------

/ 
,,/ 

'· 

~ 
! 
! 
! 
! 
! 
! 
! 
! 
! 
! 
i 
! 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. 
Parts No. Name of Parts "" ~ 

Q'ty Applied 

No. 
Note Q 

BS BR Period 

B-1 CUS-KG000300 Upper Shaft(BS) ~q. 1 -
8- 2 CUS-KFOOO 1 00 Upper Shaft(BR) ~~ - 1 

8-4 DWS-AAOOO 100 Link Cam Washer ~.3. ~ 2fA1 1 1 

8-5 DSC-BJOOO 100 Screw( 15/64 · n=28) ~LfAI 1 1 

8 - 6 DSC-BF000700 Screw( 15/64 • n=28) ~qA~ d 4 

B-7 A TH-SM000300 Thread Take-Up Lever Ass 'y ~'1171 !Set !Set 

8-8 ATH-PS000100 Thread Take-Up Lever ~:!H7I 1 1 

B-9 CTH-CJ000300 Needle Bar C•ank •fwtll .3.'l!l.3. 1 1 

8-10 CTH-C8000300 Thread Take- Up Lever Crank ~ • H7I .3.'l!l.3. 1 1 

B-1 1 PBR-BA000600 Needle Bearing ~ :!H7I '--l~ll!l<>i~(KT8123NC3) 1 1 

B-12 PBR-BA000600 Needle Bearing ~ :!H7I '--l~ll!l<>i~(KT8123NC3) 1 1 

B-13 CTH-CCOOOIOO Needle Bar Crank Rod " fittll .3.'l!j.3. ~!:. 1 1 

B-14 DSC-BF001600 Screw • fwtll C/ R ~LfAf 1 1 

8-15 CNB- BFOOO 100 Needle Bar Holder •fwtll ~OI 1 1 

B-16 DSC-BFOO I 500 Screw •fwtll ~olLfAI 1 1 

B-17 DPN-AD000301 Thread Take-Up Pin ~:!H7I E! 1 1 Jun.18.1 2 

B-18 DSC-CB000500 Screw( 15/64 ·n=28) ti ~~ ~41 .:il~LfAI 1 1 

B-19 CNB-CDOOO 100 Needle Bar Guide Block •f'a-tl, ~41 §~ 1 1 

B- 20 CNB-KA000200 Needle Bar •l~tl, 1 1 

B- 2 1 DBS-DA000200 Needle Bar Bushing(U) •l•tl, ~~~ 1 1 

B- 22 DSC- CB000500 Screw(l 1 /64 ·n=40) ti ~~ :,f2f .:il~LfAf 2 2 

B-23 DBS-DA000300 Needle Bar Bushing(L) SfitQI af,c~ 1 1 

B- 24 CNB- HK000200 Thread Guide For Needle Bar(H) •f~Cll ~~41- ~~g 1 1 

B-25 CNB- HK000300 Thread Guide For Needle Bar(M) •f~Cll ~~41- ~\!!g 1 1 

8- 26 DSC- BF000100 Screw .,JLfAI 1 1 

B-27 - Needle(DPX17 #14) Sfi,;--~~g 1 1 

B-28 PBR-AA000200 Front Bearing (A) ~~ ~ ll!l<>i~ A(6904DDUNR) 1 1 

B-29 PBR-AA000300 Front Bearing (B) ~~ ~ ll!l<>i',;j B(6904DDU) 1 1 

B-30 DCL- AB000100 Front Bearing Bushing ~~ ~ ll!l<>i',;j •.rn 1 1 

B- 31 DSC-CB000400 Screw(1/4"n=40) ~LfAI 6 6 

B-32 CUS-CFOOO 100 Bobbin Winder Driving Wheel ~?cPI ,'% ii 1 1 

B- 33 DSC- CBOOO 100 Screw %0fl.A~ B/S .:il~LfAI 2 2 

B- 34 DCL-AB000200 Meddle Bearing Bushing ~~ ~ ll!l<>i~ !rn 1 1 

B- 35 PBR-AA000400 Meddle Bearing ~~ ~ ll!l<>i 'a(6004DDUNR) 1 1 

B-36 DCL-AB000300 Rear Bearing Bushing ~~ ~ llll<>ils ,c~ 1 1 

B-37 PBR-AA000500 Rear Bearing ~~ ~ ll!l<>ils(6204DDUNR) 1 1 

B-38 DCR-ADOOOIOO Coupling ,,,~~ 1 1 

B-39 PSC-CBOOOI 00 Screw !/LfAl(M6X 1.0 L=8) 8 8 

B-40 SFAM-550-00 1 Main Motor '1'~5'.Ej 1 1 

B-41 PSC-AC0001 00 Screw ~ LfAf(M5X0.8 L=25) 4 4 

B-42 DWS-CAOOO 100 Spring Washer A II "a 2fAj (¢ 5) 4 4 

B-43 DWS-AA000600 Washer \!J2fA1(¢5) 4 4 

8-44 DGR-ACOOO 100 Hand Pulley Gear A ~ C:§2I 7IO!A 1 1 

8-45 DSC-CB000400 Screw .:il~LfAf( 15/64"n=28) 4 4 

8-46 DGR-AC000100 Hand Pulley Gear A ~!:.-§21 7IO!A 1 1 

B-47 DBS-DAOOl 700 Hand Pulley Bushing ~!:.~21 "~ 1 1 

B-48 DSC-CAOOO 100 Screw .:il~ Lf Af( 15/64 •n=28) 1 1 

B-49 CHP-KZ000300 Hand Pulley Shafi ~c:~2I ~ 1 1 

B-50 CHP-CLOOO 100 Hand Pulley Roller ~ c: ~21 .£ ~ci 1 1 

8- 51 DSC- FA000200 Hand Pulley Roller Hinge Pin ~!:.-!t21 £~cl £!LfAf 1 1 

8- 52 DSP- AA000100 Hand Pulley Spring ~C:-!t2I AII'EJ 1 1 

8- 53 CHP- CP000200 Hand Pulley ~C:-!t21 1 1 

8- 54 DSC- BF000200 Screw ~c:-!t2I ~LfAf 1 1 

B- 55 DGR- ABOOO 1 00 Upper Shafi Driving Gear ~~ ,'% 710! - 1 

8-56 DSC-C8000500 Screw( 15/ 64 • n=28) ~LfAf - 3 

8-57 DGR-A8000200 Upper Shaft Driven Gear ~~ ~~ 710i - 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



·a ; . ·. 1 
. . I l 

. . 

Upper Shaft Mechanism 

. : . . ~~~~~~I _________________ _ ~~===---

22 

20 

22 
23 

i 
i 
i 
i 

/ / 

/ 

<~. 
> 

/ 
/ 

✓-

_/ 

.,,,-­
✓-

-~ -
~ 64 

~ 

~ --
~ 69 -✓ ✓ -✓• ·, 

·, .. 
'· 

·, ~ 68 ✓-- ✓--✓- / 

'··...... .,,, . 
....... .......__,,,,.,.· 

.,,,,..,/ 

47 

i 
i 

_) 
✓--✓ / ✓ -✓.,,--✓ 

.,, .. / 

/ 

" > 
/ 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. Name of Parts ~ ~ 

Q'ty A ssembly 
Note 

No. BS BR No. 

B- 58 DSC- CB000500 Screw( 15/64 " n;28) ~'-IAI - 3 

B-59 CUS-BB000400 Timing Pulley Bracket EIOI~ ~21 "'21~ - 1 

B- 60 PSC- AC002000 Screw(M6XP; 1 L;20) ~L.fAI - 2 

B- 61 DPL -BCOOO 100 Driving Pully T~ Ef01~~21 - 1 

B- 62 DSC- CB000500 Screw( 15/64 • n;28) ~t..fAI - 3 

B- 63 CUS- KC000200 Driving Shaft ,'~ EIOI~ ~21~ - 1 

B- 64 PBR- AAOO 1800 Driving Shaft Bearing ,'~EIOI ~\t2lllll0i ;g(F699ZZ) - 2 

B- 65 CUS- BB000501 Bracket For Idler OIOl§ci "'21~ - 1 

B- 66 PSC- AA000800 Screw OfOl§ci "'21~ ~;,;lt..fAI - 1 

B- 67 PSC- AC003800 Screw ofOl§ci ;,;1;.;1~e(M6. L;70) - 1 

B-68 DSC- FA003600 Idler Shall 0f0ltci ~ - 1 

B- 69 PBR-AAOO 1900 Idler Bearing 0101aci llll0i;g(639ZZ) - 2 

B- 70 PSN-AAOO 1300 Nul(M6XP;1) L1~ (M6) - 3 

B- 71 PBT- BC000200 Trming Bell EfOI ~ 'i/1 ~ (435- S5M) - 1 

B- 72 CUS- BB000300 Upper Shalt Gear Ad1us1mg Bracket ~~710i ~~ "'21~ - 1 

B- 73 PSC- AC003700 Screw(M5XL20) ~~710i ~~ "'21~ .:il~t..fAI - 2 

B- 74 PWS- CA000800 Spong Washer ~~ 710i ;:;:~ "'21~ An ;g 2fA1 - 2 

B-75 PWS- AA000900 Washer ~~ 710i ;:;:~ "'21~ 21A1 - 2 

B- 76 PSC-AC003400 Screw(M6XL20) ~'-IAI - 1 

B-77 PWS-CAOO 1000 Washer .:::::.!!. ;g 21A1 - 1 

B- 78 CUS- DA000300 Lrnk Cam '53!!J 1 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Lower Shaft M -=- - echanism 
0~~ ~J:11 (BS) 

13 

21 ~ 

I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
~ 9,1 

Q'ty Applied 
No. 

Parts No. Note Name of Parts 
BS BR Period 

Cl-I ALS-PS000300 Lower Shafi Ass·y !If!::(~) 1Sel -
Cl -2 CLS- KC000300 Lower Shafi a1q 1 -
Cl-3 DGR-AAOOO 1 00 Lower Shall Gear llf!::7101 1 -
Cl-4 PPN-AA000100 Pin 'eJ~!%!>3XL19.5) 1 -
Cl-5 DSC-CB000600 Screw ~L.fAI I -
C1-6 DWS-AA000900 Lower Shafi Washer Ill!:: 2/Aj I -
Cl-7 PBR- BA000300 Needle bearino L.JOI~ t!IIOi'e(KTBI I IO) 2 -
Cl-8 DBS-DAOOOBOO Lower Shafi Rear Bushing lift::~ 'HH't!'-1~) I -
Cl-9 DCL -BAOOO I 00 Lower Shafi Rear Bushing Collar a1q ~ ~~,12H't!!lm I -

Cl-10 DCL -AA000400 Lower Shafi Collar a1q,121 I -
Cl-11 DSC- CBOOOBOO Screw (I 1/ 64"n=40) tL.fAI 4 -
Cl-12 07S111S- 306H Crank Rod 3;;!13 !i:S. 1 -
Cl - 13 DSC-BJ000400 Screw(l 1/64"n=40) t'-.fAI 2 -
Cl -14 DSC-FBOOOIOO Crank Rod Hince Screw 3~3 ~s. 81...fAI I -
Cl-15 DSN-AA000500 Nut( I /4 "n=40) Li~ I -
C l - 16 CLS-KH000200 Oscillator Shafi 2.~cllOIEi q I -
C l-1 7 DSC- CB000500 Screw ( I 5/64''n=28) "mL.fAI 2 -
C l -18 DCL -AA000200 Oscillalor Shafi Collar(L) 2.~cllOIEi q ,121(~) 1 -
Cl -1 9 DGR-AA000200 Oscillalor 2.~!:: 7101 1 -
Cl - 20 DWS-AA000700 Washer 2/Aj 1 -
Cl - 21 PSR-ACOOO 100 E-R1no E- 'e(.UJ~ 91 1 -
Cl - 22 PPK-BA000200 Osc1llalor 0-Rrnc 2.~cllOIEi O-'e 1 -
Cl-23 DCL - AA000301 Oscillator Shafi Collar(R) 2.~cllOIEi !:: ;lf21(~) 1 - May.22.12 

Cl-24 CHK- B0000100 Shullle(L) Aj~(CII) 1 -
Cl - 25 DSC-BFOOOBOO Screw(l 5/64 "n=28) "mLfAf 1 -
Cl-26 DSC-BF000900 Screw(11 /64 " n=40) tLfAI 1 -
Cl-27 CHK- CHOOO 100 Shullle Race Adjusting Shafi Aj. 2110!~ ~~ ~ 1 -
Cl-28 PBR-BA000200 Needle Roller Bearing LH t @2-1 t!IIOi'a(RNAF81510) 2 -
Cl - 29 CHK- BJ000300 Shullle Upper Sprinc Ajft ~el ~.!!.'e(GS) 1 -
Cl-30 DSC-BFOO 1300 Screw(3/32"n=56) ~LfAI 2 -
Cl-33 AHK- PSOOO 100 Inner Hook Presser Shafi Ass'y ~ 7fOI 'rA ~I(~) 2 -
Cl-34 PSR-AC000400 E-R1ng E- 13(:UJ~ 3) 2 -
Cl - 35 DSP- AA000600 Inner Hook Sprinc ~ 7IOf ~~ ~.!!.\;J 2 -
Cl - 36 CHK- HC000200 Bobbin Case Ass 'y S:'t) ;>iJOI~(~) 1Sel -
Cl-37 CHK- HB000200 Bobbin S:'t) 1 -
Cl-38 GP- 026059- 00 Shuttle Race R1ng(M) Aj~ 2110,~ 'e-~'t!S 1 -
Cl - 39 CHK- HA000300 Shullle(M) Aj~-~'t!S 1 -
Cl-40 CHK-HP000200 Shullle Drrver Ajft S.2fOl"i 1 -
Cl-41 PSC- AC000300 Screw(M5XP0.8) !l Lf Al 1 -
Cl-42 AMB- PS000600 Hook Cover Ass·y ~ ,WH~) 1Sel -
Cl-43 DSP-ADOOO I 00 Hook Cover Plale Sprinc A ~ ;ljHj ~ -"-""e A I -
Cl -44 DSP-AD000200 Hook Cover Plale Spring B $i ,jej ~ ~.!!.'e B I -
Cl - 45 PPN- AF000300 Spring Pin (<1>2Xf9.8) ~.!!.'a el 1 -
C l-46 DSC- BJ000200 Screw( I 1 /64"n=40) a,1e1 ~,q 2'§LfAI 2 -
C1 - 47 DSC-CB000400 Screw 2.~cllOIEi q ,121 2'&LfAI 2 -

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Lower Shaft M -=- - echanism 
0~~ -e!-7-11 (BR) 

21 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. Name of Parts ~ ~ 

Q'ty Assembly 
Note 

No. BS BR No. 
C2- 1 CLS-KC000600 Lower Shaft of<I'/ - 1 

C2- 2 DPL -BC000200 Lower Timing Pulley of<l'/EfOI~ ~2.1 - 1 

C2- 3 DSC-CB000500 Screw(15/64 "n=28) ~LfAI - 3 

C2-4 DWS-AA000900 Lower Shaft Washer of,:'/ 2fAj - 1 

C2-5 PBR- BA000400 Needle bearing '-IOI~ "il0i ~(KT101310) - 2 

C2- 6 DBS-DA002500 Lower Shaft Rear Bushing of,:'/~~~ m~1rn - 1 

C2-7 DCL - BA000400 Lower Shaft Rear Bush Collar of<I'/ ~ ~~ ;,f2.f (~~rn - 1 

C2-8 DCL-AA000400 Lower Shaft Collar of~ c11 2.f - 1 

C2- 9 DSC- CB000800 Screw (11/64'"n=40) ~LfAI - 2 

C2-10 DBS- DA002600 Lower Shaft Front Bushing of~~ ',rn - 1 

C2-1 1 DPN-AAOO 1300 Shafi for Adjusting Oil it-~2~ ~ - 1 

C2-1 2 OSC- CA000700 Screw for Ad1usting Oil it-~ 2~ q A~ - 1 

C2-1 3 CHK- HA000400 Hook ,faH2•Ui) - I 

C2-1 4 CHK-HB000300 Bobbin .!i!.~ - 1 

C2-15 CHK- HC000500 Bobbin Case Ass'y .!i!.~ 111 01~(.z.) - 1Set 

C2- 17 AMB- PS000600 Hook Cover Ass'y ~"M(.z.) - 1Set 

C2-t8 DSP-AOOOO 1 00 Hook Cover Plate Spring A ~ ;>J•i ~ ~ E.~ A - t 

C2- t9 DSP-AD000200 Hook Cover Plate Spring B ~ 7J•i ,:/ ~ E.~ B - t 

C2- 20 PPN-AF000300 Spring Pin (ct,2Xl9 .8) ~E.ia £l - 1 

C2- 2 t DSC- BJ000200 Screw(1 1 /64 "n=40) J;i;>fdf ~:>q .I!~LfAf - 2 

C2- 22 DSP-AA001300 Spring for Adjusting Oil it-at~~ ~.!!'a - 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



12 

Plate Mechanism Presser 

L .§. ,II~ +4-J.11 
1c::JL...: L...: 

~ 16 

' 
15~ 

> 
/ 

1~ - :

7 

10 

20 21'@.' " ~> 
, / 

~ ,,,,,-
13 /, 

~-46 

2~,!426 
29 

'-
25 "'-

5 

~-

26 

23 
32 

43 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. Name of Parts :c: ~ 

Q'ty Assembly 

No. 
Note C, 

BS BR No. 

0-1 CPR-KFOOO 100 Presser Plate Shafi 'rlH! ~ t 1 

0 - 2 OSC- FB000600 Roller Stud for Presser Plate Shaft 'rA J:I~ £ ~2i 8L-fAI 1 1 

0 - 3 CPR-CLOOO 1 00 Roller for Presser Pla1e Shafi 'r!H!~ £w2i 2 2 

0 -4 OWS- AA000600 Washer 2.fAj 1 1 

0 - 5 DSN- AA000900 Nut( 11 /64 "n=40) 11~ Li~ 2 2 

0 - 6 OBS- OA002100 Presser Plate Guide Bushing 1rA~ 7~01£ ~*I 2 2 

0 - 7 CPR- CDOOO 100 Presser Plate Slide Block 'rA& ~efOI -'=. i!~ 1 1 

0 - 8 APR- PS000300 Presser Plale Lifling Lever Ass'y 'r&& ~is ~l"i (~) 1Set 1Set 

0 - 9 CPR-KC000200 Presser Plale Lifl ing Lever Shafi 'rA& ~is ~l"i ~ 1 1 

0 -1 0 PSR-AC000800 Stop Ring ~';e~7I ~41 ~~ E~ (EB) 2 2 

0 -11 DBS-DA002000 Bushing for Presser Plate Li fting Lever 'rfH! ~is ~I ej -'f-AI t 1 

0 -1 2 OSC-CB000700 Screw L.fAI I 1 

0-13 DSC- CB000700 Screw(MS) ~L.fAI (M5XP0.8) 3 3 

0 - 14 CPR-CA000100 Presser Plate Connecling Link 'rAJ:1\:l~ '6 .:l. 1 1 

0-15 OSC- FA002800 Stud Screw for Presser Plate OrivinQ Lever 'r&& -i1% 2lJ"i 8L.fAI 2 2 

0 - 16 DSP-AB000600 Presser Plate Return Spring 'i'-8& cit! ::::C. .!!.'6 1 1 

0 - 17 CPR- CM000200 Presser Plate Ufling Driving Le,er 'rAJ:I ~is -i1% 2Jf"i 1 1 

0-18 CPR- KC000300 Cam Lever Shaft ~ ~l"i ~ 1 1 

0 - 19 OPN-A0001700 Driving Cam Roller Shaft ~A~ -,1~~ £~ci ~ I I 

0-20 PBR-AA000800 Cam Roller Bearing ~ ii! 2i llll Oi '6 ( 696ZZ) 1 1 

0 - 21 OWS-AA002600 Bearing Washer llll Oi '6 2fA1 1 1 

0 - 22 DSC-CAOOO 100 Screw( 15/64 "n=28) ~L.fAI (1 5/64"n=28) 2 2 

0 - 23 CPR-BBOOO t 00 Driving Motor Base 'r& l:I -i1% £El t!IIOl ::::C. I 1 

0 - 24 DSC- BF003000 Screw(M6) L.fAI (M6XP1) 2 2 

0 - 25 APR- PS000200 Presser Plate Cam Ass"y 'i'-8!:I ~ (.':':) 1Set 1Set 

0-26 PSC-CBOOO 100 Screw(M6XL6) 2~L.fAl(M6XL6) 2 2 

0 - 27 CPR- KC000100 Presser Plate Cam Shaft 'r§J:I ~ ~ I 1 

0 - 28 PSR-AC000500 Stop Ring E!I ~8~ (E6) 2 2 

0 - 29 PBR- AAOOl 100 Cam Shaft Supporting Bearing ~ ~ :,q;q t!l!Oi ~ (F688AZZ1 ) 2 2 

0-32 STMOl-000006 Presser Plate Motor 'rA & £EH~ ) I 1 

0 - 33 PSC- BA000300 Screw(M4 L= I 0) L.fAf (M4XP0.7 , L=10) 4 4 

0-34 DGR-AAOO 1 100 Cam Driving Gear ~ -i1% ,101 I 1 

0 - 35 DSC- CB000300 Screw( 11 /64 "n=40) ~ L.fAI (11/64"n=40) 2 2 

0-36 CPR-BJ000200 Cam Stopper ~ ::::C..!E.llt I 1 

0-37 DSC- BA000800 Screw( 15/64 "n=28) L.fAI (15/64"n=28) 1 1 

0 - 42 CPR-BB000200 Button Clamp Li fling Lever Holder "i~ l,1~.!!. ~\;l 2,Ie1 ac1 1 1 

0 - 43 PWS- AA000300 Washer jl~ 2fkj 2 2 

0 - 44 PSC- AC000600 Screw(M6) ~L.fAI 2 2 

0 - 45 CPR- CM000300 Button Clamp Ufling Lever "i~ E',!1 " ~is 2-0"i 1 1 

0 - 46 OPN-A0002500 Button Clamp Li fling Lever Shafi t!j~{rn II ~is2JISj~ I 1 

0-47 OSC- CB000500 Screw( 15/64 "N=28) .:;J.~qA~ 1 1 

0 -48 PPK-BA000300 0-R,ng o-~ I 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Thread Release & Thread Tension Mechanism 

~ ~~71 ~ ~ ~~ ~~ ~J:fl 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. ~ 

Q'ty Assembly 
No. 

Note Name of Parts g 
BS BR No. 

E- 2 ATA-PS000700 Thread Tension Adjusting Assy(M) {.I~~~~ ~*I(~)-~~§ ! Set Set 

E- 3 CTA-BA000100 Thread Tension Ad1usting Body ':.I~~ ~~ ~*I axf 1 1 

E-4 CTA-HM000100 Thread Tension AdJusting Shaft -:.t~~ ~~~*I~ 1 I 

E- 5 DSC- CA000200 Screw(9/64"n=40) tLfAf 1 1 

E-6 DSP- BBOOO 1 00 Thread T ake- Uo Soring(H) ~1PI ~ lI 'eJ-~1t8 1 1 

E-7 GP-036723- 00 Thread Take-Up Sonng(M) ~tPI ~ "~-~\'.!8 4 4 

E-8 CTA- HL000101 Thread Guide Disk ~l:!'-1! ~Al 1 1 

~l:!L!I ~Al -'f-AE! 
Set 

E-9 CTA-BJ000200 Presser Plale 2 2 

E- 10 CTA-B0000100 Spring Cover ~E.~ 7i"i 1 1 

E-11 DSP-BA000100 Thread Tens,on AdIus11ng Sor,ng(H) ~~~ 1~ ~.!!.~ - ~*§ 1 1 

E- 12 OSP-BAOO 1000 Thread Tension Adjust ing Soring(M) -:.t~~ 1 ~ ~.!!'8 - ~eJ.g. 1 I 

E-I3 CTA-BJ000100 Spring Stopper ~E.~ ~.!Elli 1 1 

E- 14 DSN- CDOOO 100 Thread Adjus1inc Nut ~~~ ~*I L1~ 1 I 

E-1 5 PSC-AC000600 Screw(M5) tLfAf t 1 

E-t6 ATA- PS000200 Second Thread Tension Adjusting Ass'y S!~ ~~~ ~:1:1(~) 1Set tSet 

E- 17 CT A- HM000200 Second Thread Tension Ad1us1ino Shaft .s:2 ~1~ ~*I~ 1 1 

E- 18 DSP-BA000200 Second Thread Tension Adjusting Soring S!~ ~ l:!L!I ~ Al ~E.'eJ 2 2 

E- 19 DSN- CD000200 Second Thread AdIusting Nut 5:1 ~~~ ~;.I Li~ 3 3 

E-20 CTR- CA000200 Thread Release Link ~ ';;Pl ~3 1 1 

E- 21 DSC-FA001500 Thread Release Link Hinge Screw ~ ';;?71 ~3 8LfAI 1 1 

E- 22 CTR- BH000300 Thread Release Connecting Rod ~ ~~71 C?J~~=- 1 1 

E- 23 DSC- FAOO 1601 Hinge Screw A ~ ';;'1'71 \'!~~!:. 8L..fAIA 1 1 

E-24 DSN-AA000200 Nut(3/t 6"n=28) L1 §. 1 I 

E-25 DSC- FB000200 Hinge Screw B ~ ';;'1'71 \'!~~!:. 8LfAIB 1 1 

E-26 DWS- AAOO 1 200 Washer 21,4 t t 

E-27 CTR-BJ000600 Thread Release Stopper ~ ';;?71 ~.!i.llt t t 

E-28 DSC-BFOO 1900 Screw(3/ 16' n=28) tLfAI 2 2 

E-29 CTR-BJ000400 Thread Release Adjusting Plale(A) ~ 3!~7! 2~E.HA) 1 1 

E-30 CTR-BJ000500 Thread Release Adjusting Plate(B) ~ ';;?71 ~~E!(B) 1 1 

E-31 DSP-AB000200 Thread Release Return Sor,ng ~ ';;?71 2.111:! ~E.'eJ 1 t 

E- 32 DSC- BF002200 Screw(11 /64 ·n=28) tLfAI 1 1 

E-33 DWS-AA000600 Washer 2fAi t t 

E- 34 DPN-AD000500 Thread Release Shafi ~ ';;?71 ~ 1 1 

E-35 DSC-BFOO 1200 Screw(3/ 16"n=28) t LfAI 1 1 

E- 36 CTA-CC000300 Thread Release Bar ~ ';;?71 ~~* 1 1 

E-37 DSC-FAOO 1400 Hinge Screw ~ ';;?71 ~~* 8LfAI 1 1 

E- 38 CTR-BJOOO 100 Thread Release Bar Guide ~ ';;?71 ~~* l:!L!I 1 1 

E- 39 DSC-BJ000300 Screw(9/64 ·r=40) 'EJLfAI 1 t 

E- 40 CTR- BB000100 Thread Release Link Bracket ~';;?71 'e]3. !:!21~ - 1 

E-41 PSC-AC002400 Screw(M4. L=l 6) '-fAf - 2 

E-42 DWS- CA000100 Soring Washer ~E.';! 2/Ai - 2 

E-43 DSN-AA000300 Nut L1§. - 2 

E- 44 DPN- ADOOt 500 T ens10n Release Pin ~ .;?71 E! 1 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Wiper Mechanism 

2~0 1 lli -tY-7-f I 

SPS/E-8S(BR) 1202-01 
SPS/E-8S( BR) 1202- 02 

SPS/E-BS(BR)1202- 03 

,~ " 
' 15 < 0 " ·~1- ~ 8 

13 ~ 7 

- -~38 

g 14 ~ 38 

10 sf¼--<:::@ 
~ ~-,; - 3 ~ 20 

: -! L_ , 8'@ 2 U 
l_ ~ 7 0 

/ 22 , 1 

29 r 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. ~ ~ 

Q'ty Applied 

No. 
Note Name of Parts 

Period BS BR 
F- 1 CWP-BJ000300 01.02 Wiper Ass·y 2fOlllj (3'.) 1Se1 1Se1 

F-2 DSC-BFOO 1 000 01,02,03 Screw(11 /64"n=40) L.fAI 1 1 

F-3 PSR-AC000300 0 1,02 Stop Ring ~~~ (E4) 3 3 

F-4 CWP-CA000500 Ot ,02 Wiper Connecting Rod 2fOllli 'cl~ 'i!: 1 1 

F-5 PPK-BA000300 01.02 0 Ring 0~ (PS) 2 2 

F-6 AWP-PS000400 01,02 Wiper Connecting Arm Ass'y 2fOlllj 'cj~of~(3'.) 1Set 1Se1 

F-7 DPN-A0002400 01,02 Feed Regulator Connecting Led Pin :g!l7I 'cl~ 'j!: l:!(2) 2 2 

F-8 DSC-BF000600 01.02 Screw(3/ 16"n=28) !/LfAf 2 2 

F- 9 CW?-CHOOO 100 01 ,02 Wiper AdIus1ing Pin 2fOlllj 3'.~ E! 1 1 

F- 10 DSC-CB000700 01.02 Screw(9/ 64 "n=40) !/LfAI 2 2 

F-11 CW?-CC000100 01.02 Wiper Driving Lever 2fOIJI-j ,'-~ 2ll "i 1 1 

F-12 DSP-AB000500 01.02 Wiper Spring 210I11-j ~.!!. ~ 1 t 

F- t3 OSC-FAOO 1400 01 ,02 Stud Screw 8LfAI 1 I 

F-14 CWP-CAOOOBOO 01.02 Wiper Operaling Link 2fOIJI-j ~~ ~.:! 1 1 

F-15 CWP- CA000700 01,02 Wiper Link 2fOlllj ~ .:! 1 1 

F-16 CWP-CA000600 01 ,02 Wiper Link Plate 210I11-j ~ .:!El 1 t 

F- 17 DSC-FA002700 01,02 Wiper Link Plate Stud Screw 2fOIJI-j ~.:!El 8LfAI 1 1 

F-18 DSC-BFOO 1400 01 .02 Screw(9/64 "n=28) LfAf{9/64 "n=28) 1 1 

F-19 DWS-AA000600 01,02 Washer 2fAj 1 1 

F-20 GP-018079-01 01.02.03 Oil Shield Cap ~.ff-~;q~ 1 1 

F-21 CWP- BJ000400 01,02 Wiper Base Plate 2fOII!i llJIOI~ l!! 1 1 

F-22 DSC-FA002600 01.02.03 Screw 210liii 8LfAI 1 1 

F- 23 GP-012588-01 03 Wiper Base 2fOII!i t!IOI A 1 t 

F-24 11-028A-12HA 03 Solenoid ~2ll!x:OI: 1 1 

F- 25 DSC-BFOO 1 000 03 Screw(l 1 /64 "n=40) 'eJLfAf 2 2 

F-26 GP-Ot2587-00 03 Wiper Crank 2fOllli 3'1!13 1 t 

F-27 PSC- ACOOl 400 03 Screw(11 /64 "n=40) !/LfAI 1 t 

F-28 1 t-024A-12HA 03 Wiper Link 2fOllli ~ 3 1 1 

F-29 GP-008203- 00 03 Hinge Screw for Wiper Link 210l lli ~.:! 8LfAI 2 2 

F-30 CWP-BJ002100 03 Wiper 2fOl lli 1 1 

F-31 11-033A-12HA 03 Wiper Cover 2101 Iii ;lj"i 1 1 

F- 32 DWS- AAOOl 100 03 Washer 2fAj 2 2 

F-33 DSC-BJ000200 03 Screw(11 /64 "n=40) !/LfAI 2 2 

F-34 CA-000357-00 03 Wiper solenoid Cable 2fOlllj E2llxOI: TllOI~ 1 1 

F- 35 11-035R-12HA 03 Rubber tor Wiper Stopper 2fOlllj ~!a.Ill "f'tl2-'i' 1 1 

F-36 CWP-BH000300 03 Wiper Spring 210llli ~.!!. ~ 1 1 

F- 37 DSC-BJ002200 03 Screw 2fOllli ~.!!.~ 'eJLfAI 2 2 

F-38 OSN-AA000300 01 ,02 Nut L1~ 2 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



./ 
( 
i 

Thread Trimmer Mechanism 

A~~ ~Jll 

~ 
~ , 

, \ 9 

_,,,,...·· 
/ 

_/ 

, '1 
/, 

/ I 
' 
I 
' 
I 
' 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. Name of Parts ~ ~ 

Q'ty Assembly 
Note 

No. BS BR No. 

G- 1 Sn 150-00001 Trimmer Solenoid Ass·y Af~ @a1IxoIc::(~) 1 1 

G-2 cn-BB000200 Auto Trtmmer Solenoid Bracket Af~ @2-0xoI c:: ., 21~ 1 1 

G-3 DSP-AAOOOBOO Thread Trimmer Damping Spring Af~ @2ffxoIc:: @~ AD~ 1 1 

G-4 DSC-BJ000200 Screw(11 /64 •n=40) ~L}Af 2 2 

G- 5 DPN-BB000600 Thread Trimming Solenoid Pin Af~ @21IxoI c:: !:! 1 1 

G-6 PSC-CB000300 Screw(M5XL5) ~L}Af 1 1 

G- 7 PSR-AC000200 E- Ring E-~(ct,5) 1 1 

G- 8 en -BB000300 Thread Trimming Driving Lever Bracket Af~ T~ 211"1 "'2f~ 1 1 

G- 9 DSC-BA000500 Screw(3/16"n=28) Af~ T~ 211"1 .'::.21~ .:i!~L}Af 3 3 

G- 10 cn -CM000400 Thread Trimming Driving Lever Af~ T% 21i>lj 1 1 

G- 11 DSC-FA002400 Hinge Screw Af'!;l T% 2{1 >lj c:_fl-fAf 1 1 

G- 12 DWS- AA002500 Washer Af~ 'r-% all >lj 2fAj 1 1 

G- t3 DSN-AA000400 Nut( 15/64 "n=28) Li~ 1 1 

G- 14 en - DGOOO 1 00 Thread Trimming Cam Af~ i!j 1 1 

G-15 DSC-CB000400 Screw(1 /4" n=40) ~ Lf Af 2 2 

G-1 6 cn- BJ000300 Thread Release Notch ~ sc?, I x:1:I 1 1 

G- 17 PSC- AC002100 Screw(M4 XPO. 7) !JL}Af 1 1 

G- 18 cn- KF000100 Thread Trtmming Shaft Af~ ~ 1 1 

G- 19 DCL - AA000900 Thread Trimming Shalt Collar Al~~ ;1)21 1 1 

G- 20 DSC- CB000700 Screw ~L}Af 1 1 

G- 22 DWS- AA002400 Link Cam Washer ~.3. Q 21AJ 1 1 

G- 23 cn- CB000400 Thread Trimming Driving Unk Ass"y Af~ T~ ~.3.(~) 1 1 

G- 24 DSC- CB000500 Screw( 15/64 ·n=28) ~LfAf 1 1 

G- 25 DSP-AA001100 Thread Trimming Shaft Spring Al~ ~:'.::.!'.~ t I 

G- 26 en -cL000200 Thread Trimming Cam Roller Af~ ~ £§a{ 1 1 

G- 27 DPN- AD000600 Pin Af~ ~£§a{~!:! 1 1 

G- 28 DSN- AA000900 Nut( 11 /64 "n=40) LiE 3 3 

G- 29 en - CM000300 Thread Release Lever ~ sc?,I 211"1 1 1 

G- 30 DSC-GA000100 Thread Release Lever Pin ~ s;?7I 211"1 !:! 1 1 

G- 31 DSN-AA000400 Nut( 15/64 · n=28) Lie 1 1 

G- 32 en - CC000400 Thread Trimming Connecting Rod Af~ 'lHl !i!c:: 1 1 

G- 33 PBR- GBOOO t 00 Rod End(R) Rod End(~) 2 2 

G-34 PSN- AA000200 Nut(M5) Li E 2 2 

G-35 DSC- FDOOO 1 00 Hinge Screw Af~ '2;!~ Ji:£ 8L}Af 1 1 

G- 36 DWS-AA000600 Washer 2/Aj 1 1 

G-37 Cn - CBOOO 100 Thread Trimming Connecting Link Al~ '2:!~ ~.3. 1 1 

G-38 DPN-BC000100 Hinge Screw Af~ '2J ii ;;J 3 8L}Af 1 1 

G- 39 en - ccooo300 Thread Trimming Connecting Bar Af~ '2:!~* 1 1 

G-40 DSC-FB000300 Hinge Screw Af~ '2:!~* 8L}Af 1 1 

G-4 1 DSN-AAOOOBOO Nut(3/16"n=28) Al~ '2:! ~ * 8L}Afg Lie 1 1 

G-42 en -BB000400 Thread Trimming Stopper Bracket Af~ Ase_llj "'2f~ 1 1 

G- 43 DSC-BJ000300 Screw(9/64 · n=40) ~L}Af 1 1 

G-44 PSC-AA000400 Link Stopper Screw ~.3. Ase_llj L.fAI 1 1 

G- 45 DSP- AB000300 Relurn Spnng Af~ '2Jii* 2I~ -'-Dis 1 1 

G-46 DSC-HD000200 Spring Holder All~ ~OJ 1 1 

G- 47 cn- BJ000400 Needle Plate ~!:! 1 -
G-48 DSC-BCOOO 100 Screw(11 /64"n=40) ~~ ~LfAf 1 -
G- 49 cn- GL000501 Needle Plate Cover(Ol) ~e ,J"H01) 1 - Jun.14.12 

G- 50 Cn -GLOO 1 501 Needle Plate Cover(02) ~ I!! ,i "H02) 1 - Jun.14 .12 

G- 51 Cn- GLOO t 40 t Needle Plate Cover(03) ~ I!! ,J "!(03) 1 - Jun. t4 .12 

G-52 DSC- BB000300 Screw ~!:! "l"l ~L}Af t -
G-53 cn- NB000200 Fixed Mes .:i!~ llll-'- 1 -
G-54 DSC- BF002000 Screw(9/64 "n=40) !JL}AI 2 2 

G-55 An -PS000900 Moving Mes %OIi-'- 1 -
G- 56 DSC-FA002300 Hinge Screw ~DIA 8L}AI 1 -
G- 57 DWS- AAOO 1 700 Washer(t=0.4) %Ill-'- 2/AHt0.4) 1 -

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Thread Trimmer Mechanism 

A~~ -E!-J:11 

~ 
~ ' 

, 1 • 

/ '-. 
_/ 

./ 
( 

J 

/ 
/ 

J / 
./ 

/ 

1l. 
I •'- 66 67 ,,,,, . . / 

I '----.. ___.. 

/ 
/ 

/ 

I 

I 
/ 

I 

I 
I 

I 
' 
I 
I 

I 
' 
I 
' 
I / 

-~ / , 

I 
' 
I 
' 
I 
' 

43 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. :a Q'ty Applied 

No. 
Note Name of Parts iS ~ 

BS BR Period 
G-58 DWS-AA00 1800 Washer(t=0.5) %DJ .,._ 2fAi (10.5) 1 -
G-59 DWS-AA002800 Washer(t=0 .6) %DJI .,._ 2/Ai (10.6) 1 -
G-60 DWS-AA003900 Washer(l=0.7) %DJI .,._ 2/AHt0.7) 1 -
G-61 eTT-eA000100 Moving Mes Link %DJIA ~.3. 1 -
G-62 ATT-PS000800 Thread Trimming Lever B Af~ 2llt>IB 1 -
G-63 eTT-eL000 1 00 Thread Trimming Lever Ring Af~ 211"1 ~ I -
G-64 DSe-FG000I0 I Thread Lever Shafi Af~ 2Jl"1 ~ 1 - Dec.16.1 1 

G-65 ATT-PS000600 Thread Trimming Lever A Af~ 2il"1A 2 -
G-66 DSe- BF002100 Screw Af~ 2llt>l :i!~LfAI I -
G-67 DSe-BJ000800 Screw(1 I /64"n=40) Af~ 211 t>j 8 'aJ LfAf 1 -
G-68 DWS-AA000600 Washer 2/Ai I -
G-69 en -BJ000700 Needle Plate ~~ - I 

G-70 eTT - GL000600 Needle Plate eover(0 I ) ~~ ,1eH01) - I 

G-71 GP- 045164-00 Needle Plate eover(02) ~~ ;>J"l(02) - I 

G-72 GP-033637-00 Needle Plate eover(03) ~ ~ 7it>l (03) - I 

G-73 en -NA000300 Fixed Mes jl~Oil~ - I 

G-74 en -Nsooo300 Moving Mes %DJ!~ - I 

G-75 en -eA000300 Moving Mes Link %DJI~ ',1.3. - I 

G-76 eHK-HH000200 Bobbin Stopper 7f• f ','llOI - I 

G-77 DSe-BJ000200 Screw ~LfAI - 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



8 ' 

, ___ --di 
i~-, ~:j 
I ~ I, 
I <f> II 
~ ~ ----- _J 

42 i 
I 
I 
I ,,, 

X-Y Mechanism 

X-Y -e!-J.11 

18 

19 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
:c: 

Q'ty Assembly 

No. 
Parts No. Note Name of Parts "' ~ 

BS BR No. 

H- 1 D8S-DAOO 1800 Y-Feed 8ush1ng(F) Y-Ola ~ ~~ 1 1 

H- 2 D8S-DA001900 Y-Feed Bushing(R) Y-01§ ~ ~~ 1 1 

H- 3 DGR-AF000400 Y-Feed Shaft Y-01$ ~ 1 1 

H- 4 CYF-BF000100 Y-Feed Arm Y- 01$ Of fil 1 1 

H-5 DSC-C8000400 Screw( 1/4"n=40) ~L.fAl( l / 4", n=40) 4 4 

H- 6 DSC-FF000400 Y-Feed Hinge Stud Screw Y- 01$ ~ XI 8L.fAI I I 

H- 7 CYF-BJOO 1400 Y-Sensor Film Y-~Ai ~XI!:! I I 

H- 8 DSC-BA000700 Screw(3/ 16' n=32) !J L.fAl(3/16', n=32) 10 10 

H- 9 DGR-AA000800 X-Feed Lever Gear X-01$ 2{1t;J 710i I -
H- 10 DGR- AA001400 X-Feed Lever Gear X- 01% 2lltil 7101(~.tlrn - 1 

H- 11 CNB-CD000100 X- Feed Block X-Ola Ji!'~ 1 1 

H- 12 DPN-AD002000 X-Feed Block Shall X-Ol a ~~ ~ 1 -
H- 13 CXF-BJOO 1200 X-Sensor Film X-~Aj sfXJ !cl 1 1 

H- 14 DPN-ADOOl 200 X-Feed Lever Gear Shafi X-01$ 2,lt;j i':\ I I 

H-15 DCL -88000400 X-Feed Lever Gear Shafi Collar x-01 a 2,1 t;J i':i ,121 I 1 

H- 16 DSC-BJOO 1200 Screw( 11 /64 ·n=40) ~L.fAf(11/64", n=40) 2 2 

H- 17 STMOl-000008 X-Dnving Moler Ass'y X- 'r% 5'.Ei (3:,) 1Se1 1Se1 

H-1 8 PSC-AC002200 Screw(M4, L=10) ~L.fAf(M4. L=10) 8 8 

H- 19 DWS-AAOO 1600 Washer 2fAJ 8 8 

H-20 DGR-AA000900 X-Drive Gear X-OJ§ 'r% 7JOj 1 1 

H- 21 DSC-C8000500 Screw( 15/64 • n=28) ~ L.fAf( 15/64", n=28) 4 4 

H-22 CXF-BJOOl 400 X-Molor Mounling Plale X-£Ef ¥~~ 1 1 

H- 23 DSC-ACOOO 100 Screw(M5, L=12) ~L.fAl(M5. L=12) 4 4 

H-24 PWS-AA000900 Washer 2fAi 8 8 

H- 25 STMOl-000007 Y-Dnving Moler Ass'y Y- 'r% 5'.EH3:,) 1Set 1Se1 

H-26 DGA-AAOO I 000 Y-Dnve Gear Y-OJ§ 'r% 7JOj 1 1 

H- 27 CYF-BJ001500 Y-Driven Motor Mounting Plate Y- ','% 5'.Ei ¥~£! t t 

H-28 PSC-AC002000 Screw(M6) ~L.fAf(M6) 2 2 

H- 29 CYF-88000500 Y-Motor Bracket Y-5'.Ei =:21~ t t 

H-30 CYF-BJ001300 X-Sensor Base x- ~Ai t!fo1::::: 1 t 3:, 

H-31 GP-014836-00 X-Sensor(TLPl 253) X-~Ai t t 3:, 

H- 32 CXF-8J001300 Y-Sensor Base Y-~Ai tlJIOI::'.:: 1 t 3:, 

H- 33 GP-014837-01 Y-Sensor(TLP 1252) Y-~Ai 1 t 3:, 

H- 34 CYF-BJ002001 Clolh Feed Supporl Plate !I¥ 01a x1x1lc! 1 I 

H-35 CYF-BA000400 Cloth Feed Plate ! I¥ Dla!cl t t 

H-36 CMB-8J001200 Feed Guide Plate n101£ 7101£ =:21~ t t 

H- 37 DSC-BCOOO 100 Screw( t 1 /64 "n=40) ~!cl',JL.fAI 4 4 

H- 38 DPN-AD002000 X-Feed Block Shaft X-01$ ~~ ~ - t 

H-39 PSC-AC000500 Screw(M4><L16) L.fAI 1 1 

H- 40 PSN-AA000800 Nut(M4) Li~ 1 1 

H-41 PSC-ACOO 1 000 Screw(M5><L20) ~t..fAI 4 4 

H-42 AXY-SMOOl 400 X- Sensor Assy X-~Aj(3:,) 1 set t set 

H-43 AXY-SMOOl 300 X-Sensor Assy X-~Aj(3:,) t set t set 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Button Clamp Mechanism 

1::1-!::: "§~ n: ~7-ll 
0 Parts for Small-Size Button 

( 

,,.. ,,.. 

/ 

, 45 
'f46 

/ 

,,,,,.,,,,· 

( 
,,.. 

.,,, .. ,,,,,......... ...... i 
............ i 

··1-
1·· ............ 

...................... 

'· ' ',,@) 
·,.J 

15 

i 
i 
i 

6 

0 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Rel. 
tt 

Q' ty Assembly 
No. 

Parts No. Note Name of Parts c ~ 
BS BR No. 

1-1 CCP- BA000300 Bull on Clamp Holder Base ej ~ E;;ll .!!. • c1 llflOI A 1 1 

1-2 PSC-AC000600 Screw ~.3.5'. tJIOI .:'.':: 1!~ ~.§. 2 2 

1-3 PWS-AA000300 Washer 1!~ 2f,4 2 2 

1- 4 CCP-8B001001 Bullen Clamp Holder eJ~ ~'e!i.!!. • c1 1 1 

1- 5 CCP-KC000400 Bullen Clamp Holder Base Shall ej~ E;;ll.!!. •c1 ~ 1 1 

1-6 DSC- C8000700 Screw ~ ~ti 7121 .:il~LfAI 4 4 

1-7 DSC-HZOOO 1 00 Tension Ad1us1ing Screw ~~ _2~ qA~ 1 1 

1- 8 DSN- CZOOO 100 Tension Ad1usling Nul ~~~~Li.§. 2 2 

1- 9 DSP-AAOO 1400 T ensron Ad1usling Sprrng ej~ i!'e!i.!!. ~.:j .::;:~ :'.'::.!!.'el 1 1 

1-10 CCP- CMOO 1300 Bullen Clamp Holder Bar t!l~ ~',!/.!!. .CH'!; 1 1 

1- 11 PSC-CBOOO 100 Screw ~ ~ti e)Ljj .:il~LfAI 2 2 

1- 12 DBS- 08000 700 Bullen Clamp Roller ej~ ,rn.!!. .5'.~2j 2 2 

1-13 DWS-AA000600 Washer .:il~ 2fAj 1 1 

1-14 DSN-AA000600 Nul £.!!.L1 L1.§. 2 2 

1-15 AS-004969- 02 Bullen Clamp Ass'y t!j~~',!/.!!.(.::;:) 1 1 

1-16 CCP-88001101 Bull on Clamp Brackel t!j ~ if;;ll .!!. .c'.2f~ 1 1 

1- 17 DWS-AA000600 Washer Jl~ 2}A1 2 2 

1-18 DSC-AA000900 Screw '!YLfAI 2 2 

1-19 CCP-CMOO 1401 Adjuslrng Pla1e H~~ t~~ .?E~ef 1 1 

1-20 OSC- FA004 100 Slud 8LfAI 1 1 

1- 21 DSC-FD000200 Screw LfAI 1 1 

1-22 CCP-BLOO 1000 Bullen Clamp(M) "i~ i,1 ;;11.!!.(is) 1 1 

1-23 CCP-CMOO 1500 Bullen Clamp Lever eJ~ i!'e!i.!!. 2llt!l 1 1 

1-24 DSC-BF003300 Screw .?E~ q A~ 1 1 

1-25 DSN-CZ000200 Nut .::;:~ L1~ 1 1 

1-26 CCP- BH000301 Sulton Clamp Lever Return Spring ej~ e'e!i.!!. 2llt!l 21'1:! ~.!!.'el 1 I 

1-27 CCP- BL000600 Sulton Clamp Bracket (L) Hj~ if;;Jj.!!. .c'_2f~(~) 1 1 

1-28 CCP-BLOOOBO 1 Small Button Clamp(l) ::,~ "1~ E 'e!i.!!.(~) 1 1 

1-29 GP-04 7656- 00 Small Button Clamp Plale(l) ::,~ Hi~ E 'e!i" \sf~(~) 1 1 

1-30 23-047A-1208 s Small Button Clamp Plale(L) ::,~ Hi ~ E ;;ll.!!. \sf~(~) 1 1 

1-31 DSC- 88000600 Screw ~ LIAI 2 2 

1- 32 DSP-AD000400 Small Button Clamp Plale Spring(l) ::o~ Hi~ ;? 'ell.!!.!:! .:'.'::.!!. ',H~) 1 I 

1- 32- 1 SP-000033- 00 Medium Button Clamp Pla1e Spring(l) g~ t,j~ il'e!i.!!. !:! :'.'::.!!.'el(~) 1 1 Aug.07.09 

1-32- 2 SP- 000030- 00 Large Bullen Clamp Plate Spring(l) QI~ t!l~ E'e!l .!!. !:! :'.'::.!!.'el(~) 1 1 Aug.07.09 

1- 33 DSC-BJOOl 500 Screw g 7fHf .:il~l:! .:il~LfAf(::0) 2 2 

1-34 DSC-FG000200 Sulton Clamp Lever Prn eJ~ iH/L.!!. 2llt!l !:! 2 2 

1-35 PBR-AA000200 Bearing llflOi 's 2 2 

1-36 DSC-BJOO I 1 00 Screw .:il~LfAI 2 2 

1-37 PWS- AAOO 1600 Washer 2fA1 2 2 

1-38 DSC-FA004200 Stud 8LfAI 2 2 

1-39 CCP-BL000700 Bu11on Clamp Brackel (R) "1~ E'e!i" "'2f~(A) 1 1 

1-40 CCP- BL000901 Small Sulton Clamp(R) ::,~ "1~ E'ol " ('r-) 1 1 

1-41 GP-047657-00 Small Bullen Clamp Plate(R) ::,~ Hi,'! E'1!i.!!. \sf~('r-) 1 1 

1-42 23- 050A-1 20B s Small Bullen Clamp Plale(R) ::,~ t<l~ii?'e!l .!!. \sf~ ('r-) 1 1 

1-43 DSP-A0000500 Small Bullen Clamp Plale Spring( R) ::,~ Hi~ E'e!I" !:! -"-" 'el('r-) 1 1 

1-43-1 SP-000032- 00 Medium Button Clamp Plate Spring( A) g~ Hi~ ,,}',!j II !:! A.!!_ 'eJ(.lji) 1 1 Aug.07.09 

1-43-2 SP-000031-00 Large Sulton Clamp Plate Spring( A) QI~ t,j~ if'ej lI !:! A n's(~) 1 1 Aug.07.09 

1- 44 CCP-BF000100 Spacer Spring Plale .:'.':: JiflOIA1 .:'.'::.!!.',,l !:! 1 1 

1-45 DSC-AAOO 1 000 Screw -:.J ~~71 ~.!c.fii !JqAt 1 1 

1- 46 DWS-AA000600 Fixed Washer .:il~ 2fAj 1 1 

1- 47 GP- 014565- 00 Spacer Sprrng AliflOIA1 All's 1 1 

1-47-1 CCP- BH000400 Spacer Sprrng(Small) A liflOIA1 AII',j(::O~) 1 1 

1-49 DSC- BA001000 Screw Hflt Cll ~2jfgj ~~OI LfAI 1 1 

1-50 CCP-BH000200 Finger Guard ~Pi ,f.!:. 1 1 

1-51 DSC-BF003100 Screw 7f0f£/OI LfAf 2 2 

1-52 CGA-GJ000801 Feed Pla1e(Small) Ol *l:!(::O) 1 1 Jun.29. 10 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



I 
.1 
, 

~ -0: 

:·J 
'i 
·1 

Button Clamp Mechanism 

l:i1 ~ "§:~ :a: £1-J.ll 
0 Paris for Medium - Size Button 

/ 
/ 

'· ' · 

/ ,,. 
,,,. .. .,,,· 

/ 

0 Parts for Large-Size Button 

__ .,,, .. 
,,. 

/ 

··,. 
'· 

/ 
/ 

/ 
/ 

/ 

·, .. 

' ·-

/ 
/ 

/ ,,. 

) 
/ 

............. 

__ ,,,, .. r 

! 
) 

·· ...... 

. .._,,, ......... 

'· 

_,,,,.· / 

/ 
/ ,,. 

~-

_,,,, .. ,,. 
/ 

........ 'l 

! 
) 

/ 

'"\ 
! 
! 
! 
i 

,) 

73 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. J% 

~ 
Q'ty Applied 

Note Name of Parts .s 
No. BS BR Period 
1-53 PWS-AA000300 Washer 1!~ 2fA1 2 2 

1-54 PSC- B0000100 Screw ~LfAf 2 2 

1-55 CCP-BJ000900 Oust Plate(L) \'.JXl'e/0I ¥~!:!(~) 1 1 

1-56 CCP-BJOO I 000 Oust Plale(R) \'.!Xl'e/0I ¥~!:!(~) 1 1 

1-57 AS-004697- 02 Medium Bullon Clamp Ass'y &~ "1~ iH!l.!!(s.l 1 1 

1-58 GP-0I7I01 -01 Medium Bullon Clamp(L) %~ "1~ iH!l .!!(~l 1 1 

1-61 GP-017162- 01 Medium Bullon Clamp(R) %~ "1-l"c !1'1!1.!!(~) 1 1 

1-64 GP-01 7886- 01 Feed Plate(Med1uml) Ol*l:!(%) 1 1 Jun.29.10 

1- 65 AS- 004698-02 Large Bullon Clamp Ass'y cm "1-l"c E'o!l.!!(s.l 1 1 

1-66 GP-017163-01 Large Bullon Clamp(L) r.m "1~ E'o!l.!!(~l 1 1 

1-69 GP-01 7164-01 Large Bullon Clamp(R) cm "1-l"c !1'1!1.!!(~) 1 1 

1-72 23-078A- 120B Spacer ~i!II0I A1 2 2 

1-73 GP-01 7885- 01 Feed Pla1e(Large) Ol*l:!(CII) 1 1 Jun.29.10 

1-74 GP-016487-00 Soeci~pans Medium Button Clamp Plate Spr,ng(L) %~E'o!l.!! !:!~.!!'a(~) 1 1 

1-75 GP- 0 16488- 00 Soeci~pans Medium Bullon Clamp Plate Spr,ng(A) %~E'o!l.!! 'i!!~(~l 1 1 

1-76 GP-016489-00 Soec,~pans Large Bullon Clamp Plate Spring(L) Cll ~Hl'o!l.!! e~.!!'a(~l 1 1 

1-77 GP- 0 16490- 00 Soec,~oans Large Bullon Clamp Plate Spring(R) Cll~E'o!l.!! l:!~.!!'a(~l 1 1 

1-78 23-025A-1 20B Small Bullon Clamp(L)-2mm ~~ Hj~ '.E'o!l.!! (~)-2mm 1 1 

1-79 23-032A-120B Small Bullon Clamp(R)-2mm ~ti Hj~ E'o!l.!! (~)-2mm 1 1 

1-80 GP- 0 16485- 00 Small Bullon Clamp Plate Spring(L)- 2mm ~tl"l ~~'o!l.!! l:!~.!!'8(~)- 2mm 1 1 

1-81 GP-016486-00 Small Bullon Clamp Plate Spring(R)-2mm ~tl >ll~E'o!l.!! l:!~.!!'a(~l-2mm 1 1 

1-82 OBS- OB000700 Button Clamp Holder Bushing ~~~~~.Ci~~ 2 2 

1-83 CL - 000224- 00 Collar for Bullon Clamp Holder Shaft Hj~ '€',!J.!! .Ci~ ;lfi:!f 1 1 

1-84 PSC- CB000600 Screw ~LfAf 2 2 

1-85 GP-036134- 00 Halley Coil ~cl .i!~ 2 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Lubrication Mechanism 

j 

/ 

/ 

I 

j 
/ 

/ 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. tt ~ 
Q'ty Applied 

No. 
Parts No. Note Name of Parts i5" 

BS BR Period 
J-1 CLB- JD000300 Oil Wick £~ Tr~ - -
J-2 CLB-JG000300 Oil Hose £~ ~~ - -
J-3 CLB- JL001000 Oil Return Felt A !!-l'i- 2~ ill.!e.A 1 1 

J-4 CLB-JL001102 Arm Oil Return Fell of fil¥ !Hi-ill.!e. 1 1 Ocl. 22. 10 

J-5 CLB-JG000400 Oil Hose of fil¥ !!-l'i- ill" 2~~~ 1 1 

J-6 CLB-BG001000 Holder Ofgj-'/' !!-R- ill.!e. ~~ ~0I 1 1 

J-7 DSC-BJ00 1100 Screw(9/64 ·n=40) !J LfAf 3 3 

J-8 CLB- BG000900 Needle Bar Crank Rod Lubrication Plale ~f.Ci! .:1~.:1 ~£ ;;-l'I-~ l 1 

J-9 CLB-JL001300 Needle Bar Crank Rod Lub11cal1on Felt ~f.Cli .:1~.:1 ~£ ;;-l'/-il.!e. 1 1 

J-10 CLB- BG000300 Balance Lub11ca1Ion Plate ~~~ ~*~ 1 1 

J- 11 CLB-JL000200 Balance Lubrication Felt ~£1~ ~Tr ia§ 1 1 

J-I2 DSC- BF002400 Screw(9/64 " n=40) ~LfAI l 1 

J-I3 CLB-BG00l 100 Oscillator Lubrication Plate £~~ JIOf ~'TT"~ I -
J-14 44S042S- 306H Oscillator Lubrication Felt £~~ 7l<>i ~* ue I -
J-I5 DSC- BJ000200 Screw(11 /64"n=40) ~LfAI 5 1 

J-I6 CLB- JL001201 Bed Oil Return Felt llll£¥ !!-l'i- ii~ - -
J-I 7 CLB- JG000200 Oil Hose For J- I 8 llll £¥ !!-l'i- ill~ 2~ ~~ - -
J-I8 CLB- BG000600 Cable Holder '1101§ ~Ci I -
J-I9 DPK- CC000100 Bed Oil Wick Rubber Cap tlfl £ ;=;~ Jl~ af7H 1 -
J-20 CLB- BG000700 Shuttle Lubrication Plate Aj§;;.;'/-i;I I -
J-2I CLB-JL000700 Shuttle Lubrication Felt(L) Aj~ ;;.;'/- i,l~(t:I{) I -
J-22 CLB-JL000B00 Shuttle Lubrication Felt(S) -"I It ;;.;'/- fl" (.:::C.) 2 -
J-23 CLB-JJ000100 011 Window *~ 2 2 

J-24 CLB-JN000100 Oil Gauge 2~ 7il0l:<I 2 2 

J-25 CL8-FA000100 Ori Window Rubber Arno 'TT~il~~ 2 2 

J-26 CLB-BG000200 Cable Holder ;f!0IE ~Ci - 1 

J-27 DPK- CB00l 300 Bed Ori Wick Rubber Cap tij!E. fr~ J!~ opff - 1 

J-28 CLB-BG00l 300 Oil Felt Holder *~ .:il~~ 2 2 

J- 29 DSC- BJ000300 Screw (9/64"n=40) *~ il~Ef il~L.fAt 2 2 

J-30 CLB-BG00 1 500 Oil Hose Holder 2~ ~~ ~01 - 1 

J-31 DSC-BH000100 Screw (M4 XP0.7, L=4.5) 2~ ~ A ~0I .i!~LfAI - 2 

J-32 CLB-JL00 I 500 Fell ii e - 2 

J-33 CLB-BG00 1200 Crank Rod Lubrication Plate 3~.3. ~£ ~TTl!f 1 -
J-34 CLB-JL000100 Lubricatron Felt ~ TT:SE 1 -
J-35 DSC-BF000600 Screw (3/16"n=28) .:!~.:!.~£;;.;'/-!;I .,!~LfAI 2 -
J-36 CLB-JL000900 Felt !!-l'i- fl.§. 1 -
J-37 CLB-BJ000 100 Felt Plate ~~ ~ l - Jan.14.09 

J-38 DSC-BFOO 1300 Screw !JLfAI 2 -
J-39 GP- 038536- 00 Wick tiijC: ~-n- 'TT"~ 1 -
J-40 CLB-BK000100 Block For AdIustIng Ori *~ ~~ ~~ 1 1 Aug. 15.09 

J-41 PSC-C8000400 Screw (MBXLB) fr~ _2~L.~Af 1 1 

J-42 DSC-BF002500 Screw (11/64"n=40) .:il~ q Af 1 1 

J-43 CLB- JF000 100 Nipple L-1~ 2 2 

J-44 DPK-CA000200 Rubber TTW ~~ 2¥- 1 I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Table & Thread Stand Mechanism 

~I o I ~ ~ ~ Iiff ¥ o I -El-J-11 

'ti' 
1 12 

'"~~ " 
8 ® 

' '9 
I 11 

l 
' 

' 

16 

25 

9 I 

~l f:: 
)? ® 

0 14 
I 

iljll 13 

it!) 13 

C?' 

( 

(~ ----- ~ ~ ) 
' i 

22 i '- I 
t ! 
! ! 

I f _A_ ~-
i I • , I~ ,,,.\ 
! ' ·-1 ~ 

L,./ ' f' .. 
71 l I J 

I ·---··-·-- ··-----·-··--·-··-·--··- ·-··-··-··-~ 
0 

~ 
G 

G ~ 
~ 21 

• l 

24 

i 

j 
/ 

/ 

/ 

/ 

' / 

' / ·, / 

·--------·-··_/' 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. n 'l,j 

Q'ty Assembly 

No. 
Note Name of Parts Q 

BS BR No. 

K-1 CST- LG000400 Table Ass'y EflOl~(3'.) 1Set 1Set 

K-2 CST- LH000300 Table Stand Ass'y EflOI~ Cf2.l{3:) 1Set !Set 

K-3 - Table Drawer EfiOI~ Ai'c/ 1 1 

K-4 - Support Bracket For K-3 E~OI~ Ai'c/ Is!~ t='2~~ 2 2 

K-5 - Screw Nail Eff ~ L.fAf 4 4 

K-6 90AOOBS-811H Accessary Case 5'.~QI 1 1 

K-7 - Screw Ell{Y L.fAf 2 2 

K- 8 CST - 88001000 Hince ~XI~ 2 2 

K- 9 CST- FF000200 Hinge Rubber ~XI~ :C-'?- 2 2 

K-10 DPN-ADOO l 400 Hinge Pin ~x1~1 E! 2 2 

K-11 DSC-CB000700 Screw(M5XP0.8) !/1JL.fAf 2 2 

K- 12 PSC- AA000500 8olt(M6Xl60) ii;= 5 5 

K-13 PSN-AA000900 Nut(M6) Li~ 8 8 

K-14 PWS- AA000600 Washer 2/Aj 9 9 

K-15 CST- JA000200 Oil Pan .2.~ ls!OI 1 1 

K-16 CLB- JD000300 01IW1ck 2.~ igo1 *~ 1 1 

K-17 - Screw Nail Ell~ L.fAf 5 5 

K-18 CST- J8000100 Oiler £~ Ai~3 1 1 

K-19 CST-BAOOO 1 00 011 Supporter £~~ ls!OI 1 1 

K-20 - Nail :c~ ~ 4 4 

K-21 CST - FDOOOBOO Cushion Rubber 9-e :2¥ 2 2 

K-22 CST-MFOOO 1 00 Thread Stand Ass'y ~ll/l:/ilOl (3'.) !Set 1Set 

K-23 91-005A- SH51 Power Switch B~ A~:1.I I 1 

K-24 - Screw Power Swilch B~ A~:<I :C~L.fAf 2 2 

K-25 CST- FD000600 Support Rubber Salety Switch ~~ A~XJ ~~ 2¥ 1 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Accessories Mechanism 

Q!J Ail Ai 2.1 ~ 7-tl 

• (j 
46 

47 

45 

• 

5 

~ 13 

/' 12 

.....-""1 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. tt ~ 

Q'ty Assembly 
No. 

Note Name of Parts '2, 

BS BR No. 
L- 1 PTL-8A000100 Oriver(L) £2.fOl"i(;I(:) 1 1 

L- 2 PTL-8A000200 Oriver(S. M) £2.fOlt>l(<l') 1 1 

L- 3 PTL - 8A000200 Oriver(S) £2.fOl"i(•J,) 1 1 

L- 4 PTL-CBOOO 100 Spaner(9x 10) -'-llilLi 1 1 

L- 5 CAC-JBOOO 100 Oiler £~ 'Hl-~ 1 1 

L- 6 CAC-JB000200 Oil £~ 1 I 

L-7 - h Needle(OPX17 #19) ~Hi(OPX17 #19) 1 1 

L- 8 - M Needle(OPxS #16) ~Hi(OPx5 #16) 1 1 

L-9 - L.K Needle(DPxS #11) ~H~(DPxS #11) 1 1 

L- 10 07-224A-120H BS Bobbin !2.~ 4 -
L- 11 PTL-ABOOOl 00 L - Shaped Wrench LXf ~*1(2mm) 1 1 

L- 12 PTL -AB000300 L - Shaped Wrench LXf ~*1(2.Smm) 1 1 

L- 13 PTL -AB000500 L - Shaped Wrench LXf ~:tl(3mm) 1 1 

L- 14 PTL -AB000400 L - Shaped Wrench LXf ~:tl(4mm) 1 1 

L- 15 PTL -AB000200 L - Shaped Wrench LXf ~:1:l(Smm) 1 I 

L-1 9 91-IOIC- l20H Head Cover • 1~ ~i~l 1 I 

L- 22 CHK-HB000300 BR Bobbin S?.'e) - 4 

L-23 CST-MF000400 Thread Stand Ass'y ~lll{s;iOI (;:;) !Set 1Set 

L-24 CMB- BJOOO 100 Safety Plate ~~~ 1 I 

L- 25 CMB-BB000100 Safety Plate Brackel ~~e! e2.f~ 1 1 

L-26 CMB-BG000100 Safety Plate Holder ~~e! •c1 1 1 

L-27 OSC-FA000100 Safety Plate Hinge Screw ~~£! 8qAl 1 1 

L- 28 OSN-AA000300 Nut(3/16"n=28) Li~ 3 3 

L- 29 OWS-AA000400 Washer 2fA1 1 I 

L-30 OSP- ACOOO 100 Safety Plate Spring ~~HY~.!!.~ 1 1 

L- 31 DSC-HOOOO I 00 Safety Plate Spring Hook ~~e! ~.!!~ ~OI 1 1 

L- 32 OSN-AA000200 Nut(3/ 16 • n=28) Li~ 1 1 

L- 33 DSC- BJ000200 Screw( t 1 /64 ·n=40) fPl~fl!_IXl:il~L.fAf 4 4 

L- 34 DWS-AAOOOSOO Washer 2fA1 2 2 

L-35 CST -BBOO 1000 Hinge l!_I XI~ 2 2 

L- 36 CST-FF000200 Hinge Rubber l!_I XI~ :il-'jt 2 2 

L- 37 DPN-AOOO 1400 Hinge Pin l!_I XI~ e! 2 2 

L- 38 PSC-AA000500 Bolt(M6Xl60) i!~ 5 5 

L- 39 PSN- AA000900 Nut(M6) Li~ 8 8 

L- 40 PWS-AA000600 Washer 2fA1 9 9 

L- 41 GP-018 728-00 Cushion Rubber :j!1::! .il~ 2 2 

L- 42 CST-JA000200 Oil Pan £~~01 1 1 

L- 43 CMB-LA000600 Motor Cover S!Ej;,jt,j 1 1 

L-44 - CO Manual CO Dijif~ 1 1 

L-45 - Bag 8¥1 ~~ *~ 1 1 

L-46 CST-JBOOO t 00 Oiler £~ Ai~3 1 1 

L-47 CST- BA000100 Oil Suppor1er £~-! ~OI 1 1 

L-48 CAC-MH000100 Accessory Bag '1.'l•l!Ai2.I ~~ 1 1 

L-49 - Nail :il~ ~ 10 10 

L- 50 PSC-00000100 Screw Nail &LfAf 5 5 

L-51 CLB-J0000300 Oil Wick £~~01 fl-~ 1 1 

L- 52 OSC-BFOOl 100 Screw( 11 /64 "n=40) L.fAI( 11 /64"n=40) 4 4 

L-53 ATT-PS000900 BS Moving Mes ~OIi -'- 1 -
L- 54 CTT-NB000200 BS Fixed Mes :il~DI~ 1 -
L- 55 en -NA000300 BR Moving Mes ~OIi~ - 1 

L-56 CTT-NB000300 BP Fixed Mes :il~DI~ - 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



·.M·/'. 
'. . .~ ~ 

/ 
/ 

Mechanism Control Box 

E = tH A -E!-7-U ~ = ,­'L!-2 

/ 

• 

/ 

8 ~ 65 

~lfl86 

10 

~ ~ 
63 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. :cc 

Q'ty Applied 

No. 
Note Name of Parts A° ~ 

BS BR Period 
M-1 SSBT-000004 I Conlrol Box Ass'y ~~It"/~ (ffll 1 1 

M-2 GP-008658-04 Box Body 1!.t ~ tt ~ c.1 1 1 

M-3 GP- 008671-00 Fron! Profile Upper ~~~ .!:..£n.f~- ~ 1 1 

M-4 10-016S-CPT 1 Screw(M4 XL 12) ~\:!j.!j! II.s'_;if~-~ :i!~LfAl(M4XL12) 2 2 

M-5 GP-008672-01 Fronl Profile Lower ~~.'f. I1£.!i~~- 3~ 1 1 

M-6 10-016S-CPT I Screw(M4 XL 12) ~~.!j! lI _s!_;if~- 81 :i!~LfAl(M4XL12) 2 2 

M-7 GP- 008673-00 Rear Profile Upper ~e11,! II £.ii~~- ~ 2 2 

M-8 10- 01 6S-CPT1 Screw(M4XL12) ~~.!j! E..s'.iil~-~ :i!~LfAl(M4XL12) 4 4 

M- 9 GP-008674-00 Rear Profile Lower ~~.!a 1I.s'_iif~-8f I 1 

M- 10 10-016S- CPT 1 Screw(M4XL12) ~~,a ".s'.iif~ - 81 :i!~LfAl(M4XL12) 2 2 

M-11 GP- 013686- 00 Upper Frame 71.s'.>-I XIQI - ~ 1 I 

M-1 2 10-004M-SW68 Screw(M3XL5) 7f.s'.XIXIQI - ~ :i!~LfAl(M3XL5) 4 4 

M- 13 GP- 013687-00 Lower Frame 7f .s'.XIXI Ql - 81 1 1 

M-14 10-004M-SW68 Screw(M3XL5) 7f .s'.XIXI Ql - 8f :i!~L.}Al(M3XL5) 4 4 

M- 15 GP- 008662-04 Upper Cover ~~:1-i"i 1 1 Jan .18.13 

M- 16 EP- 000112-00 Con1rol Box Fan ~~-"/~ Fan 1 1 

M- 17 SC-000392-00 Screw(M4 XL30) ~~~"/~ Fan :i!~LfAl(M4XL30) 4 4 

M- 19 10-004M-SW68 Screw(M3XL5) ~~:1-i"i :i!~LfAl(M3XL5) 6 6 

M- 20 GP-008667-00 Insulation Plate ~~ ~c{JOjE 3 3 

M-21 80-000372-01 Backplane Board '!!l~2/I~ .!r_C: 1 1 

M-22 10- 020M-SW66 Screw(M3XL12) Backplane Board :il~ LfAI (Set)(M3Xl12) 18 18 

M-23 GP-013683-01 Rear Cover ~\:!J•i"i 1 1 

M-24 10-004M- SW68 Screw(M3XL5) ~~,'i"i :i!~ L.}Al(M3X L5) 6 6 

M- 25 EP- 000039- 00 SMPS SMPS 1 1 

M-26 GP- 008701 - 05 SMPS Bracket SMPS "'21~ 1 1 

M-27 10-002S-SW66 Screw(M3XL8) SMPS :i!~LfAl(Set)(M3XL8) 5 5 

M-28 BD-000203-07 DOC Board DOC .!r_t:: 1 1 

M-29 10-002S- SW66 Screw(M3XL8) DOC .!r_t:: :i!~LfAl(Set)(M3XL8) 6 6 

M-30 BD- 0003 73- 19 Digital Board t::IXI'!! .!r_C: 1 1 Nov.01.10 

BD-000373-12 Digital Board qxIo;i .!r_t:: 1 1 Oct.13 .08 

M- 31 GP-008668-06 Digital Board Bracket r:IxIo;i S'.c: t:12~~ 1 1 Feb.03. 10 

M-32 GP- 007198- 00 SMD FET Rac•ator Sheet C:IXI'!! .!r_C: SMD FET >g~AI E 1 1 

M-33 1 O- C02S-SW66 Screw(M3XL8) r:ixIo;i .!r_C: :i!~LfAl(Se1)(M3XL8) 4 4 

M-50 GP-00044t-02 Marn Board 'i'~S'.£ 1 1 

M-51 GP- 007203-00 Ma,n Board Radiator .lt~!i!.£ ig~~ 1 1 

M-52 10-012M-PT 10 Main Board Stud 'i'~S'.£ ~Ej£(3-5-t5) 3 3 

M-53 01-003S-2070 Screw(M4 XL 16) !c!,~ Xl t::fOl.2.£ :i!~L.}Af(Set)(M4XL16) 1 1 

M- 54 1 0- 003M-PT 1 0 Screw(M4 XL t 0) 1PM :i!~L.)Al(Set)(M4XL10) 2 2 

M-55 GP-0086 70-05 Main Board Bracket 'i'~S'. c: "'21~ 1 1 Feb.03 .1 0 

M-56 10- 002S- SW66 Screw(M3XL8) 'i'~S'.c: :i!~L.)Af(Set)(M3XL8) 4 4 

M-57 07-004S- SM5S Screw(M4xL10) ~~,'i"i ~XIL.fAl(Set)(M4XL10) 1 1 

M-58 GP-008660-01 Cable Cover 1i!OI J:i} ,j"i 1 1 

M-59 10-003M-PTO 1 Screw(M4XL8) 1il 011;} ,j Hi :i!~ LfAl(M4 XL8) 4 4 

M-60 GP- 007711-00 Digital Board Sticker t::IXl'i,l S'_C: A Ej7j 1 1 

M-61 GP-014311-00 Slep Board S11cker A'iij S'_C: AEl;>i 1 1 

M-62 GP-01 4312-00 Main Board Sticker 'i'~ S'_C: AEI,, 1 I 

M- 63 GP-04 7599-00 QC Passed Sticker QC Passed A E1:,, 1 I Nov.04.09 

M-64 GP-0 I 7788-01 Voltage Sticker ~~AIY AEl71 1 1 Dec.30.09 

M- 65 04- 004S-AU 10 Caution Sticker ~~ ~:i! A El:1-i t I 

M-66 CA- 000342- 00 SMPS Connec1,nc Cablel SMPS ~HI 7!l0I~1(~~) 1 I 

M- 67 CA-000343-00 SMPS Connecting Cable2 SMPS ~~ ,IIOl~2(it~) 1 1 

M-68 CA-000351-00 Jumper Cable ~~ ~iii T!IOIJ;} 1 I 

M-69 04-00IC-SE50 Screw(ST5XL 16) ~Ei!"/A :i!~'-)Al(A) 4 4 

M-70 01-001M-PT01 Screw(M6XL45) ~ei"/A :i!~'-)Al(B) 4 4 

M-71 01-003S-SW66 Sprino Washer(M6) A II °a 2fAj 4 4 

M- 72 01 - 004S- SW66 Washer(M6) ~ 2fAi 4 4 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



/ 

Mechanism Control Box 

E = 1:H A -E:_i-J.lj ~ = ,-1:....!-2 

/ 

7 

/ 

/ 
/ 

8 ~ 65 

~ tll86 

10 

~ 
~3 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
Parts No. XC ~ 

Q'ty Applied 
No. 

Note Name of Parts i5" 
BS BR Period 

M- 73 91-001C-BT10 Ure1hane Washer 'i'2ll 'H 2fA1 4 4 

M- 74 SC- 000507- 00 Screw(M3.5XL6) .'i!-'=- '=.21~ .:i!~L.fAI 6 6 

M- 75 GP-012617-00 Board Brackel Handle S!-'=. '=.21~ f;~OI 3 3 

M-76 10- 073S-3701 Screw(M3XL 10) S! -'=. '=.21~ f;~OI .:i!~L.fAI 6 6 

M-77 GP-027061 - 00 Fan Bracket 1t!1 ~2~~ 1 1 

M- 78 10-002S- SW66 Screw(M3XL8) '/!! '=.21~ .:i!~'--fAI 2 2 

M-79 GP-013684-02 Step Board Bracket ~~~=- .!:!.2~~ 1 1 Feb.03.10 

M- 80 GP-013658-00 Step Board Radiator ~~!:!£ ~~e_J 1 1 

M-81 06-001C-SE50 Screw(M4 XLS) ~~!i!,£ ~~E! ~~qAt 4 4 

M-82 GP-014003- 00 Step Board Radiator Sheet(A) ~'i!l.'i!-'=- l!,'~Al~(A) 2 2 

M-83 BD-000375-10 XY Step Board XY ~',!JS!-'=. 1 1 Aug.28.12 

BD-000375-09 XY Step Board XY ~',!JS!-'=. 1 1 Nov.01 .10 

BD-0003 75-07 XY Step Board XY ~ ',!JS!-'=. t 1 Oct.13.08 

M-84 BD-000374-07 PO Step Board PO ~',!JS!-'=. t t Nov.01 .10 

BD-0003 7 4- 05 PO Step Board PO ~',!JS!-'=. 1 1 Oct.13.08 

M-85 10-002S-SW66 Screw(M3XL8) ~~!:!.£ J]~qA~ 8 8 

M-86 09- 012S-CE53 Earth Sticker Oi~ ~ El•i 1 1 

M- 87 CA-000339- 02 Jnpul Cable 21-'i' ~~ ,gj~ 111011;! 1 1 

M-88 CA-000340-00 Main Board 110V/220V Jumper Cable .a;s~S!-'=. 110V/220V ~nj JilOI§' 1 1 

M-89 CA-00034 1-00 Fan Connecting Cable '/!! '2!?4 'lilOl l;! 1 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Operation Box Mechanism 

2..Iti 2:11 o I~ iif A ~ 7-il 

Back 

~ 
/ 13 

~ 15 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ref. 
"" 

Q'ty Assembly 
No. 

Parts No. Note Name of Parts iS ~ 
BS BR No. 

N- 1 GP- 011 454- 00 Membrane Switch ~ .!c!.•II ~ -"~ "'I 1 1 

N- 2 GP-011 450-00 Front Cover ~~,-ji;J 1 1 

N- 3 BD-00021 7-00 O/P Board O/P !i!.S. 1 1 

N-4 CA-000344- 00 Operation Cable ~'QI!!~~ ,!JOI~ 1 1 

N-5 11-002S-5050 Fixing Screw For O/P Board O/P S!E. :C~LfAl{ST3XL8) 4 4 

N-6 BD-0002 16-00 . CF Card Board CF CARD .!r..S. 1 1 

N-7 CA-000395-00 CF Card Power Cable CF CARD ~f,!~~ rilOI§ 1 1 

N-8 CA-000396-00 CF Card Cable CF CARD ~t!~~ ,!IOI~ 1 1 

N-9 11-002S-5050 Fixing Screw For CF Card Board CF CARD !i!.S. :C~LfAl{ST3XL8) 2 2 

N-10 15-026M-1000 Cable T,e 7ll OI I! EfOI 41nch 2 2 

N-11 GP-011452-01 CF Card Cover CF CARD ,iHi 1 1 

N-12 GP-011451-00 Rear Cover ~~;>,it;j 1 1 

N- 13 11 - 002S- 5050 Fixing Screw For Rear Cove ~~,-ji;J :C~LfAf(ST3XL8) 4 4 

N-14 GP-0114 55-00 Stand For OP Box OP Box ~!:!!.S. 1 1 

N-15 SC-0004 1 0- 00 Fixing Screw For OP Box OP Box :C~LfAl{M4X 12) 2 2 

N-1 6 SC-0004 1 1-00 Fixing Screw For OP Box Stand OP Box ~!:!!.S. :C~LfAf(ST4XL16) 4 4 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name o f Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

01-001 M-PT01 Screw(M6 XL45) 41 M-70 AS- 008563 Arm. Bed 7 A-1 CCP-KC0004 Button Cbmp Holder Base S!alt 31 1-5 

01-003S-2070 Screw(M4XLl6) 41 M-53 AS-008571 Arm, Bed 7 A-2 CGA-GJ0008 Feed Plate(Small) 31 1-52 

01 - 003S- SW66 Soring Washer(M6) 41 M-71 ATA-PS0002 S.Wd 11,ead lensioo Adj;~ Asfy 21 E-1 6 CHK-800001 Shuttle(L) 15 Cl - 24 

01-004S- SW66 Washer(M6) 41 M-72 ATA- PS0007 rt.read iens,,nAd,usl,,,)Asl)M 21 E-2 CHK-BJ0003 Shuttle Upper Spnng 15 Cl - 29 

04- 001C- SE50 Screw(ST5XL 16) 41 M-69 ATH-PS0001 Thread Take-Up Lever 11 B-8 CHK-CH0001 Shultle Race Adjusl10Q Shall 15 C1-27 

04- 004S-AU10 Caution Sticker 41 M-65 ATH-SM0003 Thread 1 ale-Up lever Ass'y 11 B- 7 CHK-HA0003 Shuttle(M) 15 Cl-39 

06-00IC-SE50 Screw(M4XL8) 43 M-81 ATT-PS0006 Thread Trimming l ever A 27 G-65 CHK-HA0004 Hook 17 C2-l3 

07- 004S-SM5S Screw(M4 XL1 OJ 41 M-57 ATT-PS0008 Tlvead Trrmmrng Lever B 27 G- 62 CHK-HB0002 Bobbin 15 Cl - 37 

07-224A-120H Bobbin 39 L- 10 ATT- PS0009 Moving Mes 25 G-55 CHK-H80003 Bobbin 17 C2-14 

07S 111 S- 306H Crank Rod 15 C1-12 ATT-PS0009 Moving Mes 39 L-53 CHK-H80003 Bobbin 39 L-22 

09-012S-CE53 Earth Slicker 43 M-86 AWP-PS0004 V"per Connecting Arm Ass'y 23 F-6 CHK-HC0002 Bobbin Case Ass'y 15 C1-36 

I 0-002S- SW66 Screw(M3XL8) 41 M-27 AXY- SM0013 X-Sensor Assy 29 H-43 CHK- HC0005 Bobbin Case Ass'y 17 C2-15 

I 0-002S-SW66 Screw(M3XL8) 41 M-29 AXY-SM0014 X-Sensor Assy 29 H- 42 CHK-HH0002 Bobbin Slapper 27 G-76 

I 0-002S-SW66 Screw(M3XL8) 41 M-33 BD- 000203 DDC Board 41 M-28 CHK- HP0002 Shuttle Driver 15 Cl -40 

I 0-002S- SW66 Screw(M3XL8) 41 M-56 B0-000216 CF Card Board 45 N-6 CHP-CL0001 Hand Pulley Roller 11 B-50 

10-002S- SW66 Screw(M3XL8) 43 M-78 BD- 000217 0/P Board 45 N-3 CHP-CP0002 Hand Pulley 11 B-53 

10-002S-SW66 Screw(M3XL8) 43 M-85 BD-000372 Backplane Board 41 M-21 CHP- KZ0003 Hand Pulley Shaft 11 8-49 

1 0- 003M-PTO 1 Screw(M4XL8) 41 M-59 BD-000373 Digital Board 41 M-30 CL-000224 Cdar la 81A1on (lar,p l'dl!! S\al 33 1- 63 

10-003M- PT1 0 Screw(M4 XL10) 41 M-54 BD- 000374 PO Step Board 43 M-84 CLB-BG0002 Cable Holder 35 J-26 

10-004M-SW68 Screw(M3XL5) 41 M-1 2 BD-000375 XY Step Board 43 M-83 CLB-BG0003 Balance Lubrication Plate 35 J- 10 

10-004M- SW68 Screw(M3XL5) 41 M-14 CA- 000339 lnpul Cable 43 M-87 CLB-BG0006 Cable Holder 35 J- 16 

I 0-004M- SW68 Screw(M3XL5) 41 M-19 CA- 000340 M.;ii~ditll'lml.lJrcttM 43 M-88 CLB-BG0007 Shuttle Lubrication Plate 35 J- 20 

I 0-004M-SW68 Screw(M3xL5) 41 M-24 CA-000341 Fan Connecting Cable 43 M-89 CLB-BG0009 ll!!d< Bar ()il'I Rod LLtaalc>, l'la:1 35 J-8 

10-012M-PT10 Main Board Stud 41 M-52 CA- 000344 Operation Cable 45 N-4 CLB-BG0010 Holder 35 J-6 

I 0-0 16S-CPT I Screw(M4XL12) 41 M-4 CA- 000357 Wiper solenoid Cable 23 F- 34 CLB-BG0011 Oscillator Lubrication Plate 35 J- 13 

10- 016S-CPT1 Screw(M4 XL 12) 41 M- 6 CA- 000395 CF Card Power Cable 45 N-7 CLB- BG0012 Cran, Rod lubncanon Plate 35 J- 33 

10-016S- CPT 1 Screw(M4 XL 12) 41 M-8 CA-000396 CF Card Cable 45 N- 8 CLB-BG0013 Oil Felt Holder 35 J- 26 

10- 0 I 6S- CPT 1 Screw(M4 xL 12) 41 M-10 CA-000342 SMPS Connecting Cablel 41 M-66 CLB-BG0015 Oil Hose Holder 35 J-30 

10-020M-SW66 Screw(M3XL 12) 41 M-22 CA-000343 SMPS Connecting Cable2 41 M-67 CLB-BJ0001 Felt Plate 35 J- 37 

10-073S-3701 Screw(M3XL 10) 43 M-76 CA-000351 Jumper Cable 41 M-68 CLB-BK0001 Block For Adjusting Oil 35 J- 40 

11-002S-5050 FoonQ Screw For O P Board 45 N-5 CAC-JB0001 Oiler 39 L-5 CLB-FA0001 011 Window Rubber Rrng 35 J- 25 

11-002S-5050 Fo~ SaeN For CF Card Board 45 N-9 CAC-JB0002 Oil 39 L- 6 CLB-JD0003 Oil Wrck 35 J- 1 

11-002S-5050 F1K1n~ Sc,ew Fo, Rear Cove 45 N- 13 CAC-MH0001 Accessory Bag 39 L-48 CLB-J00003 Oil Wick 37 K-1 6 

11-024A-12HA Wiper Link 23 F- 28 CBW- BA0003 Bobbu, \Vu,der Act,on Bod), 7 A-61 CLB- J00003 Oil Wick 39 L-51 

11- 028A-12HA Solenoid 23 F- 24 CBW-BH0001 Bobbin Stopper 9 A-64 CLB-JF0001 Nrpple 35 J-43 

11-033A- 12HA Wrper Cover 23 F- 31 CBW- 8J0001 Bobb,n WUldar Act,on Plate 7 A-60 CLB-JG0002 Oil Hose For J-16 35 J-17 

11-035R-1 2HA Rubber for Wiper Stopper 23 F-35 CBW-BJ0002 Bobb<n \'fmder Ad,~stmg Ptare 7 A-53 CLB-JG0003 Oil Hose 35 J-2 

15-026M-1000 Cable Tie 45 N-1 0 CBW-BNOOO I Bobbin Stand 9 A-66 CLB-JG0004 Oil Hose 35 J-5 

23- 025A-120B Smal Button Clamp(l)-2mm 33 1-76 CBW-CMOOOI Bobbin Winder Lever 7 A-52 CLB-JJ0001 Oil Window 35 J- 23 

23-032A-120B Smal Sulton aamp(R)-2mm 33 1-79 CBW-CP0001 Bobbin Winder 7 A-46 CLB-JL0001 Lubrrcatron Felt 35 J- 34 

23-047A-120B Smal Sulton Oamp Plale(L) 31 1-30 CBW-OZ0001 Bobb,n \\\ndei Ad,USling Cam 7 A-57 CLB-JL0002 Balance Lubrication Felt 35 J-11 

23-050A- 120B Smal Sulton Oamp Plate(R) 31 1-42 CBW-FAOOOI Bobbin Winder Action Ring 7 A-50 CLB- JL0007 Shuttle Lubrication Felt(L) 35 J- 21 

23-076A-1 20B Spacer 33 1-72 CBW-FA0002 Bobb.n Ww.r Shalt Rcbb<r !!no 7 A-51 CLB-JL0006 Shuttle Lubrication Felt(S) 35 J- 22 

44S042S- 306H Oscllator Lubncatron Felt 35 J-14 CBW-KCOOOI Bobbn Winder Lever Shalt 7 A-56 CLB-JL0009 Felt 35 J-36 

90A006S- 61 1 H Accessary Case 37 K-6 CBW-KZ0002 Bobbin Winder Shafi 7 A-46 CLB-JL0010 011 Return Felt A 35 J- 3 

9 1- 001C- BT10 Urethane Washer 41 M-73 CCP- BA0003 Button Clamp Holder Base 31 1-1 CLB-JL0011 Arm Oil Return Felt 35 J-4 

91- 005A- SH51 Power Switch 37 K-23 CCP-BB0010 Button Clamp Holder 3 1 1-4 CLB-JL0012 Bed Oil Return Felt 35 J-16 

91 - 101C- 120H Head Cover 39 L-19 CCP- BB0011 Button Clamp Bracket 31 1-16 CLB-JL0013 I~ Bar ()ari< Rod lLtt<al<ll f~I 35 J-9 

ABW-PS0002 Bobbin Wrnder Base 7 A-45 CCP-BFOOOI Spacer Spring Plate 31 1-44 CLB-JL00l5 Fell 35 J- 32 

ABW-PS0003 Bobbin Winder Ass·y 7 A-44 CCP-BH0002 Finger Guard 31 1-50 CL8-JN0001 Oil Gauge 35 J- 24 

AHK-PSOOOl Inner Hook Presser Shafi Ass'y 15 C1-33 CCP-BH0003 8Jtton Cbmp lever Return Spc"1) 31 1-26 CLS-KC0003 Lower Shaft 15 C1 - 2 

ALS-PS0003 Lower Shaft Ass·y 15 Cl-1 CCP-BH0004 Spacer Soring(Small) 31 1-47-1 CLS-KC0006 Lower Shaft 17 C2-1 

AMB-PS0001 Safety Plate Ass'y 9 A-78 CCP-8J0009 Dusi Plate(L) 33 1-55 CLS-KH0002 Oscillator Shalt 15 C t -16 

A \1B-PS0003 Thread lensionAd,US1"1)Assy 9 A-69 CCP-BJOO I O Dust Plate(R) 33 1-56 CMB-BB0001 Safety Plate Bracket 9 A- 80 

AMB- PS0006 Hook Cover Ass'y 15 C1 - 42 CCP-BL0006 Sulton Clamp Biacket ILi 31 1-27 CMB-BB0001 Safety Plate Bracket 39 L- 25 

AMB-PS0006 Hook Cover Ass'y 17 C2-1 7 CCP-BL0007 Sulton Clamp Bracket IA) 31 1-39 CMB-BG0001 Safety Plate Holder 9 A-81 

AMB- PS0006 flveaJ G<r~e With Three Holes 7 A- 17 CCP-BL0006 Small Button Clamp(L) 31 1-26 CMB-BG0001 Safety Plate Holder 39 L-26 

APR-PS0002 Presser Plate Cam Ass'y 19 D-25 CCP-BL0009 Small Button Clamp(R) 31 1-40 CMB-8J0001 Safely Plate 9 A- 79 

APR- PS0003 Presser Pla:e L11!,ig le,er Ass'y 19 D-8 CCP-BLOOIO Button Clamp(M) 31 1-22 CMB-BJ0001 Safety Plate 39 L-24 

AS-004697 Medium Sulton Clamp Ass'y 33 1-57 CCP-CMOOl3 Button Clamp Holder Bar 31 1-10 CMB-BJ0012 Feed Guide Plate 29 H- 36 

AS-004698 Large Button Clamp Ass'y 33 1-65 CCP-CM00 l4 Adjusting Plate 31 1-19 CMB-FC0003 Face Plate Gasket 7 A-5 

AS-004969 Button Clamp Ass'y 31 1-15 CCP-CM0015 Button Clamp Lever 31 1-23 CMB-FC0004 Bed Cover Gaske1(L) 7 A-15 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No . Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

CMB-FC0005 Bed Cover Gasket(R) 7 A-13 CTA-BJ0002 Presser Plate 21 E-9 CXF-BJ0012 X-Sensor Film 29 H- 13 

CMB- FC0012 Side Cover Gasket 9 A-92 CTA-HL0001 Thread Tension Disk 9 A-72 CXF-BJ0013 Y- Sensor Base 29 H- 32 

CMB-FDOOOt Bed Rubber 7 A-34 CTA-HLOOOt Thread Guide Disk 21 E- 8 CXF- BJ0014 X- Motor Mount1no Plate 29 H- 22 

CMB- HKOOOl Tread Gu1de(L) 7 A-18 CTA- HMOOOl "h,ead iens,on Allusln/ S/la't 21 E-4 CYF-BA0004 Cloth Feed Plate 29 H- 35 

CMB- HK0004 Thread Guide(L) 7 A-22 CTA-HM0002 St<OM l~!ld ie:lllOO ArluS!illil Sha\ 21 E- 17 CYF-BB0005 Y- Motor Bracket 29 H- 29 

CMB-HK0005 Thread Guide(R) 7 A-20 CTH-CB0003 "hread Take-Up lever Crank 11 B-10 CYF-BFOOOl Y-Feed Arm 29 H-4 

CMB- HK0010 Thread Guide Plate 9 A-71 CTH-CC0001 Needle Bar Crank Rod 11 B-13 CYF-BJ0013 X-Sensor Base 29 H- 30 

CMB- HK0012 Arm Thread Guide Ass'y 7 A-21 CTH-CJ0003 Needle Bar Crank 11 B-9 CYF-BJ0014 Y-Sensor Film 29 H-7 

CMB- HM0001 Thread len~on Ad~snng Shalt 9 A-70 CTR- BBOOOt llvead Release LIil< 81ac<et 21 E-40 CYF-BJ0015 Y- Dmen ~0101 Moult,no Plate 29 H- 27 

CMB- LA0005 Top Cover 7 A-43 CTR-BH0003 in•ead fle~se Co-ii.elllO Rid 21 E- 22 CYF-BJ0020 Cloth Feed Support Pla te 29 H- 34 
CMB- LA0006 Motor Cover 9 A-88 CTR- BJOOOl Thread Release Bar Guide 21 E- 38 DBS-DA0002 Needle Bar Bush1ng(U) 11 B- 21 
CMB-LA0006 Motor Cover 39 L-43 CTR- BJ0004 ltmd Ralease A~irst.ng Platl1,\) 21 E- 29 DBS-DA0003 Needle Bar Bush1ng(L) 11 B- 23 
CMB- LA0007 Face Plate 7 A-4 CTR-BJ0005 lh:ead R,tease Adj using PlaialBJ 2 1 E-30 DBS-DAOOOB Lower Shaft Rear Bushing 15 C l-8 
CMB-LAOOOB Take-up Lever Cover 7 A-9 CTR-BJ0006 Thread Release Stopper 2 1 E- 27 DBS-DA0017 Hand Pulley Bushing 11 B-47 
CMB- LA0009 X-Driving Molor Cover 9 A-90 CTR-CA0002 Thread Release Link 2 1 E- 20 DBS-DA0018 Y-Feed Bushing(FJ 29 H- 1 
CMB- LB0002 Bed Cover(L) 7 A-14 CTR- CC0003 Thread Release Bar 2 1 E-36 DBS-DA0019 Y- Feed Bushing{R) 29 H- 2 
CMB- LB0003 Bed Cover(R) 7 A-12 CTT- BB0002 t.u:o r ,~mar SoiellOld Blac!!I 25 G-2 DBS-DA0020 &.w~ ftt Press~ Ila:, ~li>i LM 19 D- I I 
CMB-LB0018 Side Cover 9 A-91 

CTT- BB0003 llrud Trr·.r>1 lk,r,i t,,<&a~~ 25 G- 8 DBS- DA0021 Presser Plate Glrde 8ush'1Q 19 D-6 
CMB- LD0002 Caulion Slicker 7 A-8 

CTT-BB0004 ltmd I m,m111 S:opl)€r Brac•at 25 G-42 DBS-DA0025 Lower Shaft Rear Bushing 17 C2- 6 
CMB- LDOOl 1 Model Sticker(O 1) 7 A-39 

CTT- BJ0003 Thread Release Notch 25 G-I6 DBS-DA0026 Lower Shaft Front Bushing 17 C2- 10 
CMB-LD0013 Model Slicker(O 1) 7 A-36 

CTT-BJ0004 Needle Plale 25 G-47 DBS-DB0007 Bullon Clamp Roller 3 1 1-1 2 
CMB-NB0001 Bobbin Winder Mes 9 A-67 

CTT- BJ0007 Needle Plate 27 G-69 DBS-DB0007 Button aamp Holder Bushng 33 1-82 
CNB- BFOOOl Needle Bar Holder 11 B- 15 

CTT- CA0001 Moving Mes Link 27 G-6 1 OsciUator Shafi Collar(L) 15 Cl - 18 DCL-AA0002 
CNB- CDOOOl Needle Bar Guide Block II B-19 

CTT-CA0003 Moving Mes Link 27 G-75 OsciDator Shaft CoDar(R) 15 Cl-23 DCL-AA0003 
CNB-CDOOOl X-Feed Block 29 H-11 

CTT-CBOOOl lruaad I rrr,mog Conr,ec!Jlg Lill 25 G-37 DCL- AA0004 Lower Shaft Collar 15 Cl - 10 
CNB- HK0002 fhrecd GU'de f01 ~eed~ B.rlHI 11 B-24 

CTT-CB0004 lh•;ad lnmmrig 0mrig lllkA1sy 25 G- 23 DCL-AA0004 Lower Shafi Collar 17 C2- 8 
CNB-HK0003 lhre,d Gwde for Ne€(J~ Bar(M; 11 B-25 

CTT-CC0003 lhiead I nmmrig ConriecllllO Bar 25 G-39 DCL-AA0009 llvead lnmm1ng Shafi Collar 25 G- 19 
CNB-KA0002 Needle Bar 11 B-

CTT-CC0004 lh1ead l nmml'Q Conrectog 11-0d 25 G- 32 DCL-ABOOOl Front Bearing Bushing f 1 B· 
CPR-BB0001 Driving Motor Base 19 D-23 

Thread Trimming lever fling 27 G-63 CTT-CL0001 DCL-AB0002 Meddle Bearing Bushing 11 B- 34 CPR-BB0002 S,ttoo Cfamp ldO"l leiar Hokier 19 D-42 
CTT-CL0002 Thread lnmm,ig Cam Aoler 25 G- 26 DCL-AB0003 Rear Bearing Bushing 11 B-36 CPR- BJ0002 Cam Slopper 19 D-36 
CTT- CM0003 Thread Release Lever 25 G- 29 DCL-BA0001 lo•tr S'lafi Raar Birsi.111 Colli 15 Cl - 9 CPR- CA0001 P1esser Plate eon,=o uni< 19 D-14 

25 G- 10 CTT- CM0004 Thread irrmm,no C<IYng lever DCL-BA0004 Lo•~I Shalt Rear Bust Colar 17 C2- 7 CPR- CDOOOl Presser Plate Slide Block 19 D- 7 
CTT-DGOOOl Thread Trimming Cam 25 G- 14 

DCL-BB0004 Heed LMr Gear Shaft Collr 29 H- 15 CPR- CLOOOl flofler 101 Pressei Ptale Shalt 19 D-3 
CTT- GL0005 Needle Plate CoverlOI ) 25 G-49 

DCR-ADOOOl Coupling f I B- 38 CPR-CM0002 Presser Plate lift ng Drrr~g Lever 19 D-17 
CTT-GL0006 Needle Plate Cover(OI ) 27 G-70 

DGR-AAOOO l Lower Shafi Gear 15 C1 - 3 CPR-CM0003 Button Clamp Lifting Lever 19 D-45 
CTT-GLOOI 4 Needle Plate Coverl03) 25 G-51 

DGR-AA0002 Oscillator 15 C1 -1 9 CPR-KC0001 Presser Plate Cam Shaft 19 D-27 

D-9 
CTT-GL0015 Needle Plate Cover(02) 25 G-50 

DGR-AAOOOB X- Feed Lever Gear 29 H- 9 CPR- KC0002 Pi,ssei Pla:e lrlong le:ar Shalt 19 

D- 18 CTT-KF0001 Thread Trimming Shaft 25 G- 18 
DGR-AA0009 X- Drive Gear 29 H- 20 CPR-KC0003 Cam Lever Shafi 19 

CPR- KFOOOl Presser Plate Shaft 19 D-1 CTT- NA0003 Fixed Mes 27 G- 73 
DGR-AA0010 Y-Drive Gear 29 H- 26 

23 F-30 CTT- NA0003 Fixed Mes 39 L- 55 
DGR-AAOOl 1 Cam Driving Gear 19 D-34 CPW-BJ0021 Wiper 

CST- BAOOOl 37 K- I 9 CTT-NB0002 Fixed Mes 25 G-53 
DGR-AA0014 X-Feed Lever Gear 29 H- 10 Oil Supporler 

CST-BAOOOl Oil Supporter 39 L-47 CTT-NB0002 Fixed Mes 39 L-54 
Upper Shaft Driving Gear 11 B-55 DGR-ABOOOl 

CST-BB0010 Hinge 37 K-8 CTT-NB0003 Moving Mes 27 G-74 
Upper Shaft Driven Gear 11 B-57 DGR- AB0002 

CST- BB0010 Hinge 39 L- 35 CTT-NB0003 Moving Mes 39 L-56 
Hand Pulley Gear A 11 B- 44 DGR-ACOOOl 

CST- FD0006 SuollOn Rubbel Safety s,11ch 37 K- 25 CUS- BB0003 IJpper Sllalt Geat Ao.Win; Blacl~ 13 B- 72 
B-46 DGR-ACOOOl Hand Pulley Gear A 11 

CST- FD0008 Cushion Rubber 37 K-21 CUS- BB0004 T1m1ng Pulley Bracket 13 B-59 
29 H- 3 DGR-AF0004 Y- Feed Shaft 

CST-FF0002 Hince Rubber 37 K- 9 CUS- BB0005 Bracket For Idler 13 B- 65 
7 A-35 DPK-CAOOOI Robber Cap 

CST-FF0002 Hinge Rubber 39 L-36 CUS- CFOOOl Bobb;n V~ndei DIMng \\'heel 11 B- 32 
DPK-CA0002 Rubber 35 J- 44 

CST-JA0002 Oil Pan 37 K-15 CUS- DA0003 Link Cam 13 B- 78 
DPK-CB0001 Rubber Cap(L) 7 A-29 

CST-JA0002 Oil Pan 39 L-42 CUS-KC0002 Driving Shaft 13 B-63 
DPK-CBOOOl Rubber Cap(L) 7 A-32 

CST-JBOOOl Oiler 37 K-18 CUS-KFOOO I Upper Shaft(BR) 11 B- 2 
DPK-CB0002 Rubber Cap F01 face Plate 7 A- 7 

CST- JBOOOl Oiler 39 L-46 CUS-KG0003 Upper Shaft(BS) 11 B- 1 
DPK-CB0003 Needle Bar Rubber Cap 7 A-31 

CST- LG0004 Table Ass•y 37 K- 1 CWP- BH0003 Wiper Spring 23 F- 36 
DPK- CB0005 Oil Tank Rubber Cap 7 A- 16 

CST- LH0003 Table Stand Ass•y 37 K-2 CWP- BJ0003 Wiper Ass•y 23 F-1 
DPK-CB0007 Rubber Cap{S) 7 A-33 

CST- MF0001 Thread Stand Ass·y 37 K-22 CWP-BJ0004 Wiper Base Plale 23 F-21 

Wiper Connecting Rod 23 F-4 DPK-CBOOOB Aim Upper Part Rubber Cap 7 A- 30 
CST-MF0001 Thread Stand Ass'y 39 L-23 CWP-CA0005 

Wiper Link Plate 23 F- 16 DPK-CB0013 Bed Oil Wick Rubber Cap 35 J- 27 
CTA-BAOOO l Threai l enson Ad~st,ng Body 2 1 E-3 CWP-CA0006 

CWP-CA0007 Wiper Link 23 F-15 DPK-CCOOOl Bed Oil Wick Rubber Cap 35 J- 19 
CTA- BD0001 Spring Cover 21 E- 10 

CTA- BD0002 Spring Cover 9 A- 75 CWP-CA0008 Wiper Operating Link 23 F- 14 DPL-BCOOOl Driving Pully 13 B- 61 

CTA-BJ0001 llveaj lenSI0/1 Sorng S:oooer 9 A-74 CWP-CCOOOl Wiper Driving Lever 23 F-11 DPL-BC0002 Lower Timing Pully 17 C2-2 

CTA-BJOOOl Spring Stopper 21 E-13 CWP-CHOOOI Wiper Adjusting Pm 23 F- 9 DPN- AA0013 Shaft for Ad1ust1ng Oil 17 C2-l 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Parts Page Ref.No. 

OPN- A00003 Thread Take- Up Pin 11 B-17 OSC- BJ0002 Screw(11 /64 "n=40) 23 F-33 OSC- FA0042 Stud 31 1-38 

OPN-A00005 Thread Release Shafi 21 E-34 OSC- BJ0002 Screw(t 1/64"n=40) 25 G-4 OSC- FBOOOl Crank Rod Hinge Screw 15 C1 - 14 

OPN-A00006 Pin 25 G-27 OSC-BJ0002 Screw 27 G-77 OSC- FB0002 Hinge Screw B 21 E- 25 

OPN-A00012 X-Feed Lever Gear Shall 29 H-1 4 OSC-BJ0002 Screw(11/64"n=40) 35 J-15 DSC-FB0003 Hinge Screw 25 G-40 

OPN-A00014 Hinge Pin 37 K- 10 DSC-BJ0002 Screw(11 /64"n=40) 39 L-32 OSC- FB0006 Aol<r Slud for Pressel Plile Shall 19 0 - 2 

OPN-AD0014 Hinge Pin 39 L-37 OSC- BJ0003 Screw(9/64 "n=40) 7 A-10 DSC- FOOOOl Hinge Screw 25 G-35 

OPN-AD0015 Tension Release Pin 21 E-44 OSC- BJ0003 Screw(9/64 "n=40) 21 E- 39 OSC- F00002 Screw 31 1-21 

OPN-AOOOl 7 Dr~ing Cam Roller Shall 19 0 -1 9 OSC- BJ0003 Screw(9/64 "n=40) 25 G-43 OSC-FF0004 Y-Feed Hinge Stud Screw 29 H-6 

OPN-AD0020 X- Feed Block Shaft 29 H-12 DSC- BJ0003 Screw (9/64 "n=40) 35 J-29 OSC- FGOOOI Thread Lever Shafi 27 G-64 

OPN-A00020 X-Feed Block Shaft 29 H-38 OSC- BJ0004 Screw(11/64"n=40) 15 Cl-13 OSC- FG0002 Button Clamp Lever Pin 31 1-34 

OPN- A00024 feec 1'4b:or Comee~ lod Pin 23 F-7 OSC- BJOOOB Screw(1 1/64"n=40) 27 G-67 OSC- GAOOOI Thread Release Lever Pin 25 G- 30 

OPN-A00025 BunM Oa<D iJl1"til LMr Sha'! 19 0-46 OSC- BJOOl I Screw 31 1-36 OSC- HOOOOl Safety Plate Sonng Hook 9 A- 86 

OPN-BB0006 Thread Tnmming Sotenord p., 25 G- 5 OSC- BJOOl 1 Screw(9/64 "n=40) 35 J- 7 OSC- HOOOOI Safety Plate Soring Hook 39 L- 31 

OPN-BCOOOl Hinge Screw 25 G-38 OSC- BJ0012 Screw(t 1/64"n=40) 29 H-16 OSC- H00002 Spring Holder 25 G-46 

OSC-AA0009 Screw 3 1 1-1 8 OSC-BJ0015 Screw 31 1-33 OSC- HZOOO I Tension Adjusting Screw 31 1-7 

OSC- AA0010 Screw 31 1-45 OSC-BJ0022 Screw 23 F-37 OSN- AA0002 Nut(3/ 16"n=28) 9 A-87 

OSC- AC000 1 Screw(M5. l=l 2) 29 H-23 OSC- CAOOOt Screw 11 B-48 OSN- AA0002 Nut(3/16"n=28) 21 E-24 

OSC-BA0001 Screw(9/64 "n=40) 7 A-19 OSC- CA0001 Screw(15/64"n=28) 19 0-22 OSN- AA0002 Nut(3/16"n=28) 39 L- 32 

OSC-BA0005 Screw(3/16"n=28) 25 G-9 OSC- CA0002 Screw(9/64 "n=40) 21 E-5 DSN-AA0003 Nut(3/1 6"n=28) 9 A-83 

OSC-BA0007 Screw(3/ t 6"n=32) 29 H-8 OSC-CA0007 Screw for Adjusting Oil 17 C2-12 OSN-AA0003 Nut 21 E-43 

OSC-BAOOOB Screw( 15/64 "n=28) 19 0-37 OSC- CB0001 Screw 11 B-33 OSN- AA0003 Nut 23 F-38 

OSC- BA0010 Screw 31 f-49 OSC-CB0003 Screw(11/64"n=40) 7 A-49 OSN- AA0003 Nut(3/ 16"n=28) 39 L- 28 

OSC- BB0003 Screw 25 G-52 OSC- CB0003 Screw(11/64"n=40) 19 0 - 35 DSN- AA0004 Nut(l 5/64 "n=28) 25 G- 13 

OSC- BB0006 Screw 31 1-31 OSC- CB0004 Screw(1/4"n=40) 11 B-31 DSN- AA0004 Nut( 15/64 " n=28) 25 G- 31 

OSC-BCOOOl Screw( 11 /64 ·n=40) 25 G-48 OSC-CB0004 Screw 11 B-45 DSN-AA0005 Nut(1 /4"n=40) 15 Cl - 15 

OSC-BCOOOl Screw(l 1 /64 "n=40) 29 H-37 OSC- CB0004 Screw 15 C l - 47 OSN-AA0006 Nut 31 f-14 

OSC-BC0002 Screw(l /8 "n=40) 9 A-68 OSC- CB0004 Screw(l /4 "n=40) 25 G-15 OSN-AA0007 Nut( 15/ 64 "n=28) 9 A-77 

OSC- BFOOOl Screw 11 B-26 OSC- CB0004 Screw(l/4 "n=40) 29 H-5 OSN- AA0008 Nutl3/ 16" n=28) 25 G-41 

OSC-BF0002 Screw 11 B-54 OSC- CB0005 Screw( 15/64 • n=28) 11 B-18 OSN- AA0009 Nut(11/64"n=40) 19 0 - 5 

OSC-BF0006 Screw(3/ 16"n=28) 23 F-8 OSC-CB0005 Screw(l 1/64 " n=40) 11 B-22 OSN- AA0009 Nut(11 /64"n=40) 25 G- 28 

OSC- BF0006 Screw (3/ 16"n=28) 35 J-35 OSC-CB0005 Screw( 15/64 "n=28) 11 B-56 OSN-COOOO l Thread Tension Nut 9 A-76 

OSC-BF0007 Screw( 15/64 "n=28) 11 B-6 OSC- CB0005 Screw(l 5/64 "n=28) 13 B-58 OSN- CD0001 Thread Adjusting Nut 21 E- 14 

OSC- BFOOOB Screw( 15/64 • n=28) 15 Cl -25 OSC- CB0005 Screw( 15/64 • n=28) 13 B-62 OSN-C00002 Second Thread Ad,ustmo Nut 2 1 E- 19 

OSC-BF0009 Screw(11 /64 "n=40) 15 C1 - 26 OSC- CB0005 Screw ( 15/64 "n=28) 15 Cl-17 OSN- CZ0001 Tension Ad1usling Nut 31 1- 8 

OSC-BF0010 Screw(1 1 /64 ·n=40) 7 A-6 OSC- CB0005 Screw( 15/64 "n=28) 17 C2-3 OSN-CZ0002 Nut 31 1-25 

OSC- BF0010 Screw(l 1 /64 "n=40) 23 F-2 OSC-CB0005 Screw(l 5/64 " N=28) 19 0 -47 OSP- AA0001 Hand Pulley Spring 11 B-52 

OSC-BF0010 Screw(1 l /64"n=40) 23 F-25 OSC-CB0005 Screw( 15/64 "n=28) 25 G-24 
OSP- AA0006 Inner Hook Spring 15 Cl-35 

OSC- BFOO l 1 Screw(11/64"n=40) 9 A-89 
OSC- CB0005 Screw( 15/64 "n=28) 29 H-21 OSP- AAOOOB lt,ead T r.mmer Damp,") SprJII 25 G-3 

OSC-BF0011 Screw(11/64"n=40) 39 L-52 
OSC- CB0006 Screw 15 Cl-5 

OSP- AA0011 Thread Trrnm "ll Sha!: Sonng 25 G- 25 

OSC- BF0012 Screw( l 1/64" n=40) 9 A- 93 
DSC-CB0007 Screw 19 0-12 

OSP- AA0013 Spnng for Adjusting Oil 17 C2- 22 

OSC- BF0012 Screw(3/ 16" n=28) 21 E- 35 
OSC- CB0007 Screw(M5) 19 0-13 

DSP- AA0014 Tens ion Adjusting Spnng 3 1 1-9 

DSC-BF0013 Screw(3/32"n=56) 15 C1-30 
Screw(9/64 "n=40) 23 F-10 

OSP-ABOOOl Bobbin Winder Spring 7 A-63 
OSC- CB0007 

DSC-BF0013 Screw 35 J- 38 
G-20 

OSP-AB0002 Thread Release Return Spnng 2 1 E-31 
OSC-CB0007 Screw 25 

OSC-BF001 4 Screw(9/64 • n=28) 23 F-18 
OSC-CB0007 

OSP-AB0003 Return Spring 25 G- 45 
Screw 31 1-6 

DSC-BF0015 Screw 11 B- 16 
Screw(M5XP0.8) 

OSP- AB0005 Wiper Spring 23 F-12 
OSC-CB0007 37 K-11 

OSC-BF0016 Screw 11 B-14 
Screw (11/64"n=40) 

DSP-AB0006 Presser Plale Freturn Sp,,ng 19 0 - 16 
OSC- CBOOOB 15 Cl-11 

OSC-BFOOl 7 Screw 9 A-65 OSP- AC0001 Safety Plate Spring 9 A-85 
OSC- CBOOOB Screw (11/64"n=40) 17 C2-9 

OSC-BF0018 Screw( 1 /8"n=40) 7 A-54 OSP-ACOOO I Safety Plate Spring 39 L-30 
OSC-FAOOOI Salety Plate Hinge Screw 9 A-82 

DSC-BF00 l 9 Screw(3/ 16 • n=28) 21 E-28 DSP- ADOOOI Hook Cover Plate Sonng A 15 Cl-43 
OSC-FA0001 Safety Plate Hinge Screw 39 L- 27 

Hook Cover Plate Soring A 17 C2-18 OSC- BF0020 Screw(9/64 • n=40) 25 G-54 OSP- A00001 
OSC- FA0002 rand PlJey Reier H.nge Fon 11 B-51 

Hook Cover Plate Soring 8 OSC-BF0021 Screw 27 G-66 OSP- AD0002 15 Cl - 44 

Screw(11 /64 · n=28) 
OSC-FA0014 Hinge Screw 21 E-37 

OSP- A00002 Hook Cover Plate Soring B 17 C2-19 OSC- BF0022 21 E-32 

OSC-BF0024 Screw(9/64 ·n=40) 
OSC- FA0014 Stud Screw 23 F-13 

OSP-A00004 Smal Bullen Clamp Plate SpMglll 31 1-32 35 J-12 

OSC-BF0025 Screw (11 /64"n=40) 35 J-42 
OSC-FA0015 fl1ead R,ease Lili< H,oge Scriw 21 E-21 

OSP- A00005 Srnal llll:oo O,,,p A,:e Si,rgl RI 31 1-43 

OSC-BF0030 Screw(M6) 19 0 - 24 
OSC-FA0016 Hinge Screw A 21 E-23 

DSP- BA0001 lh:ead J!!ISIJ(I Ad!Jst'II Sorll>JIHI 21 E- 11 

OSC-BF0031 Screw 31 1-51 
OSC-FA0023 Hinge Screw 25 G-56 

DSP- BA0002 s«ooJTlr,adT.,..,141:rg5iml 2 1 E- 18 

OSC- BF0033 Screw 31 1-24 
DSC- FA0024 Hinge Screw 25 G-11 

OSP- BA0003 Thread Tension Spring 9 A- 73 

OSC-BHOOOl Scre,v (M4xP0.7. L=4.5) 35 J-31 
OSC- FA0026 Screw 23 F- 22 

DSP-BA0010 Th:ead Tensoo AdJUSt"l Sorll>J(M) 21 E-12 

OSC-BJ0001 Screw( 1 5/64 • n=28) 11 B-5 DSC- FA0027 Wiper Link Plate Stud ScreN 23 F-17 
DSP- BBOOOI Thread Take-Up Soring(H) 2 1 E-6 

OSC- BJ0002 Screw(11/64"n=40) 7 A-11 DSC- FA0028 St~ Sa,_ fer ~!lift Ila!!~ l!'io 19 0-15 OWS-AA0001 Link Cam Washer 11 B-4 

OSC- BJ0002 Screw(1 l/64 " n=40) 15 C t-46 DSC- FA0036 Idler Shafi 13 B-68 OWS-AA0002 Washer 7 A-55 

DSC- BJ0002 Screw( 11/64 " n=40) 17 C2- 2 1 DSC- FA0041 Stud 31 1-20 OWS- AA0004 Washer 7 A- 62 

• From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Parts Pace Ref.No. Parts No. Name of Parts Pace Ref.No. Parts No. Name of Parts Pace Ref.No. 

DWS-AA0004 Washer 9 A- 84 GP-01 4836 x-sensor(TLP1253) 29 H- 31 PSC-AC0006 Screw(M5) 2 1 E- I5 

DWS- AA0004 Washer 39 L- 29 GP- 014837 Y- Sensor(TLP1252) 29 H-33 PSC-AC0006 Screw 31 1- 2 

DWS- AA0005 Washer 39 L- 34 GP- 0 16485 s,,aie,.n., Ch'r, Ill:, Simgill-1::1• 33 1-80 PSC-AC0010 Screw(M5x L20) 29 H- 41 

DWS-AA0006 Washer 11 B-43 GP-0 16486 St:ial&.rtoo Clacpl'll:, S!,"Rs1::,a 33 1-81 PSC-AC0014 Screw(11 /64 "n=40) 23 F-27 

DWS-AA0006 Washer 19 D-4 GP- 016487 'k<lun Bu:!oo Cln Pill, Scrro(U 33 1-74 PSC-AC0020 Screw(M6xP=I L=20) 13 B- 60 

DWS-AA0006 Washer 21 E- 33 GP- 016488 ~ol!Jm ll/.:oo{g,o PllleS!mglR, 33 1-75 PSC- AC0020 Screw(M6) 29 H- 28 

DWS-AA0006 Washer 23 F-1 9 GP- 0 16489 l arge Bu11on C~mp !'Illa Spnng(LI 33 1-76 PSC-AC0021 Screw(M4 XPO. 7) 25 G-1 7 

DWS- AA0006 Washer 25 G- 36 GP-Ot6490 Large lllJnon C~mp Pill, Sp,..(R) 33 1-77 PSC-AC0022 Screw(M4, L=10) 29 H-1 8 

DWS-AA0006 Washer 27 G- 68 GP- 017101 Med,um Button Clamp(L) 33 1-58 PSC-AC0024 Screw(M4, L=l6) 21 E- 41 

DWS- AA0006 Washer 31 1-1 3 GP- 017162 Med.im Button Clamp(R) 33 1-61 PSC- AC00340 Screw(M6 x L20) 13 B- 76 

DWS-AA0006 Washer 3 1 1-1 7 GP-0 171 63 Large Bullon Clamp(L) 33 1-66 PSC-AC0037 Screw(M5XL20) 13 B- 73 

DWS-AA0006 Fixed Washer 31 1-46 GP- 017164 Large Button Clamp(R) 33 1-69 PSC- AC0038 Screw 13 B- 67 

DWS-AA0007 Washer 15 Cl - 20 GP- 01 7544 Model SI1cker(02) 7 A- 40 PSC- BA0003 Screw(M4 L=lO) 19 D- 33 

DWS- AA0009 Lower Shafi Washer 15 C1-6 GP-0I 7545 Model Sticker(03) 7 A-41 PSC- BOOOO l Screw 33 1-54 

DWS-AA0009 Lower Sha ft Washer 17 C2-4 GP-0 I 7547 Model Sticker(02) 7 A-37 PSC- CBOOO l Screw I I B-39 

DWS- AA001 I Washer 23 F- 32 GP- 017548 Model Sticker(03) 7 A- 38 PSC-CBOOOl Screw(M6XL6) 19 D- 26 

DWS- AA0012 Washer 21 E- 26 GP- 017788 Voltage Sticker 41 M-64 PSC- CB0001 Screw 31 1- 11 

DWS- AA0016 Washer 29 H- I 9 GP-0 1 7885 Feed Plate(Large) 33 1-73 PSC- CB0002 Screw(M4) 7 A- 47 

DWS- AA0017 Washer(t=0.4) 25 G-57 GP- 0 1 7886 Feed Plate(Mediuml) 33 1-64 PSC-CB0003 Screw(M5XL5) 25 G-6 

DWS-AA0018 Washer(t=0.5) 27 G- 58 GP- 018079 011 Shield Cap 23 F- 20 PSC- CB0004 Screw (M8XL8) 35 J-41 

DWS- AA0024 Link Cam Washer 25 G- 22 GP- 018702 Cushion Rubber 39 L-41 PSC- CB0006 Screw 33 1- 84 

DWS-AA0025 Washer 25 G-12 GP-026059 Shuttle Race Ring(M) 15 C1 - 38 PSC-DD0001 Screw Nail 39 L-50 

DWS-AA0026 Bearing Washer 19 D- 21 GP- 027061 Fan Bracket 43 M- 77 PSN-AA0002 Nut(M5) 25 G- 34 

DWS-AA0028 Washer(t=0.6) 27 G- 59 GP- 033637 Needle Plate Cover(03) 27 G- 72 PSN- AA0008 Nut(M4) 29 H-40 

DWS- AA0039 Washer(t=O. 7) 27 G-60 GP-036134 Halley Coil 33 1-85 PSN-AA0009 Nut(M6) 37 K-13 

DWS- CA0001 Spring Washer 11 B-42 GP-036723 Thread Take- Up Spring(M) 21 E- 7 PSN-AA0009 Nut(M6) 39 L- 39 

DWS- CA0001 Sp11ng Washer 21 E- 42 GP-038536 Wick 35 J- 39 PSN- AA0013 Nut(M6 XP=1) 13 B- 70 

EP- 000039 SMPS 41 M-25 GP- 045164 Needle Plate Cover(02) 27 G-71 PSR- ACOOO l E- Ring 15 C l-21 

EP- 0001I 2 Control Box Fan 4 1 M- 16 GP-047599 DC Passed Sticker 41 M-63 PSR- AC0002 E-Ring(<!>5) 7 A-59 

GP- 000441 Main Board 41 M-50 GP- 04 7656 Smal ButIon Oamp PlaIe:Ll 3 1 1-29 PSR- AC0002 E- Ring 25 G- 7 

GP- 007198 SMD FET Ragiator Sheet 41 M-32 GP- 047657 Smal Bu1Ion Oamp Plate'.R) 31 1- 41 PSR-AC0003 Stop Ring 23 F- 3 

GP- 007203 Main Board Radiator 41 M-5 1 PBR-AA0002 Front Bearing (A) 11 B- 28 PSR-AC0004 E-Ring 15 C1 -34 

GP- 0077 11 Digital Board Sticker 41 M-60 PBR- AA0002 Bearing 3 1 1-35 PSR-AC0005 Stop Ring 19 D- 28 

GP- 008203 Hinge ScreN fo, Wiper Lin< 23 F-29 PBR- AA0003 Front Bearing (B) 11 B- 29 PSR-AC0008 Stop Ring 19 0 - iO 

GP- 008658 Box Body 41 M-2 PBR-AA0004 Meddle Bearing 11 B-35 PTC- AH0001 Cable Holder(7N) 7 A-42 

GP- 008660 Cable Cover 41 M-58 PBR-AA0005 Rear Bearing 11 B- 37 PTL-ABOOOl L - Shaped Wrench 39 L- 11 

GP- 008662 Upper Cover 41 M-15 PBR- AA0008 Cam Roller Bearing 19 D- 20 PTL-AB0002 L -Shaped Wrench 39 L- 15 

GP- 008667 Insulation Plate 41 M-20 PBR-AA001 I Cam Snah Sup00<1,ig Beaiing 19 0-29 PTL-AB0003 L -Shaped Wrench 39 L-12 

GP- 008668 Digital Board Bracket 41 M-31 PBR-AA0018 Driving Shafi Bearing 13 B- 64 PTL- AB0004 L - Shaped Wrench 39 L- 14 

GP-008670 Main Board Bracket 41 M-55 PBR-AA0019 Idler Bearing 13 B-69 PTL-AB0005 L - Shaped Wrench 39 L-13 

GP-008671 Front Profile Upper 41 M-3 PBR- BA0002 Needle Roller Beanng 15 C1 - 28 PTL- BA0001 Driver(L) 39 L- I 

GP-008672 Front Profile Lower 41 M- 5 PBR- BA0003 Needle bearing 15 Cl-7 PTL- BA0002 011ver(S . M) 39 L-2 

GP- 008673 Rear Profile Upper 41 M- 7 PBR-BA0004 Needle bearing 17 C2-5 PTL-BA0002 Driver(S) 39 L-3 

GP- 008674 Rear Profile Lower 41 M-9 PBR-BA0006 Needle Bearing 11 B-11 PTL- CBOOOI Spaner(9X 10) 39 L- 4 

GP- 008701 SMPS Bracket 41 M-26 PBR- BA0006 Needle Bea11ng 11 B-12 PWS- AA0003 Washer 19 0 - 43 

GP- 011 450 Front Cover 45 N- 2 PBR-GBOOOl Rod End(R) 25 G-33 PWS- AA0003 Washer 31 1- 3 

GP-011451 Rear Cover 45 N- I 2 PBT-BC0002 Tim ing Belt 13 B- 71 PWS-AA0003 Washer 33 1- 53 

GP-011452 CF Card Cover 45 N-I I PPK-BA0002 Oscillator 0 - Ring 15 Cl-22 PWS-AA0006 Washer 37 K- 14 

GP- 0 1I454 Membrane Switch 45 N-1 PPK- BA0003 O- R1ng 19 0 -48 PWS-AA0006 Washer 39 L-40 

GP- 0 11455 Stand For OP Box 45 N-14 PPK- BA0003 O Ring 23 F- 5 PWS- AA0009 Washer 13 B-75 

GP- 012587 Wiper Crank 23 F- 26 PPN-AAOOOl Pin 15 Cl -4 PWS- AA0009 Washer 29 H- 24 

GP- 012588 Wiper Base 23 F- 23 PPN- AF0003 Sp11no Pm (<!>2Xl9 .8) 15 C l - 45 PWS- AA0016 Washer 3 1 1-37 

GP-01261 7 Board Bracket Handle 43 M-75 PPN-AF0003 Sp11ng Pin ((j)2Xl9 .8) 17 C2-20 PWS-CA0008 Sp11ng Washer 13 B- 74 

GP- 013658 Step Board Radiator 43 M-80 PSC-AA0004 Link Stopper Screw 25 G-44 PWS-CA0010 Washer 13 B- 77 

GP-013683 Rear Cover 41 M-23 PSC- AA0005 Bolt(M6Xl60) 37 K-12 SC-000392 Screw(M4 XL30) 41 M- 17 

GP- 013684 Step Board Bracket 43 M-79 PSC-AA0005 Boll(M6Xl60) 39 L-38 SC-000410 Fixing Screw Fo, OP Box 45 N-1 5 

GP- 0 13686 Upper Frame 41 M-1 1 PSC- AA0008 Screw 13 B-66 SC-000411 frong Sere-. For OP Bo1 Sland 45 N-16 

GP-01 3687 Lower Frame 41 M-1 3 PSC-AC0001 Screw 11 B-41 SC-000507 Screw(M3.5XL6) 43 M- 74 

GP- 014003 S1ep BoaId Aac!ator Sheel(AJ 43 M-82 PSC- AC0002 Screw(M4 xP0.7) 7 A-58 SFAM-550-001 Main Motor 11 B-40 

GP- 01 4311 Step Board Sticker 41 M-6 1 PSC-AC0003 Screw(M5XP0.8) 15 Cl-41 SP-000030 l a•ge 6'mon C~mD Plate Soongil) 31 1-32-2 

GP- 0 14312 Main Board Sticker 4 1 M-62 PSC- ACOOOS Screw(M4 x L 16) 29 H-39 SP-000031 L~ge &.rtoo Oarnp ~:, Spong( Al 31 1- 43- 2 

GP- 014565 Spacer Spring 31 1-47 PSC-AC0006 Screw(M6) 19 D- 44 SP- 000032 IJ!dllll IM!oo trno ~:, Spmg( Al 31 1-43-1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No . Name o f Parts Page Raf.No. Parts No. Name of Parts Page Rel .No. Parts No. Name of Parts Page Ref.No. 

SP- 000033 Medun ll.r.oo (lamp Pia!; Spr.ng\l 31 1-32-1 

SSBT- 0000041 Conirol Box Ass'y 41 M-1 

STMOl - 000006 Presser Plale Molor 19 0 - 32 

STM01- 000007 Y-Drivino Molar Ass•y 29 H-25 

STM01-000008 X-Driving Molar Ass·y 29 H-17 

STT150-00001 Trimmer Solenoid Ass·y 25 G-1 

- Bag 39 L-45 

- CD Manual 39 L-44 

- Needle(DPX17 #14) 11 B- 27 

- Nail 37 K-20 

- Nail 39 L-49 

- Needle(OPx I 7 #19) 39 L-7 

- Needle(DP x 5 # 11) 39 L- 9 

- Needle(DP x 5 # 16) 39 L-8 

- Screw 37 K- 7 

- Screw Nail 37 K-5 

- Screw Nail 37 K-1 7 

- Screw Power Swilch 37 K-24 

- Supporl Brackel Fo, K- 3 37 K-4 

- Table Drawer 37 K-3 

- Screw Power Swilch 37 K-24 

- Supporl Brackel For K-3 37 K-4 

- Table Drawer 37 K-3 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Index 
Parts No. Name of Paris Page Ref.No. Parts No. Name of Parts Page Ref.No. Parts No. Name of Paris Page Ref.No. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




